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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.37 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5147.940 MHz
7.69 dB
35 15.207 AC Conducted Emission Pass under the limit at
11.020 MHz
15.203 ;
3.6 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.
Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Ruby Zou
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1  General Description
1.1 Product Feature of Equipment Under Test

3G-WCDMA, 4G-LTE, 5G-FR1 & FR2, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax and
GNSS.

Product Feature

WWAN: Fixed Internal Antenna

WLAN

Antenna Type <Ant. 0>: Internal Antenna

<Ant. 1>: Internal Antenna

GPS / Glonass / BDS / Galileo: Internal Antenna

Antenna information

Ant. 0: 3.1
Ant. 1: 4.5

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and

5150 MHz ~ 5250 MHz Peak Gain (dBi)

Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

COO05-HY, 03CHO7-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.
THO5-HY (TAF Code: 3786)

Remark The Conducted test item subcontracted to Sporton International Inc. Wensan
Laboratory

FCC designation No.: TW1190 and TW3786

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

¢+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find X plane as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with " are 802.11ac VHT80 and 802.11ax HESO.
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2.2 Test Mode

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The CDD mode is chosen as worst case configuration for all test cases due to higher power than SISO
mode.

The 802.11n/ac mode has no higher power and PSD than 802.11ax mode, thus the 802.11ax mode is

chosen as main test configuration, and the 802.11n/ac mode is verified the power.

The final test modes consider the modulation and the worst data rates as shown in the table

below.
MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO0
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO0
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ac VHT80 (Covered by HE80) MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO
802.11ax HE80 MCSO0
Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) Link + LAN Link + USB Cable (Charging from Adapter)
Emission
TEL : 886-3-327-3456 Page Number : 8 0of 32
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Band | : 5150-5250 MHz
Ch. #
802.11a
L Low 36
Middle 44
H| High 48
Band | : 5150-5250 MHz
Ch. #
802.11ax HE20
L Low 36
Middle 44
H| High 48
Band | : 5150-5250 MHz
Ch. #
802.11ax HE40
L Low 38
Middle )
H| High 46
Band | : 5150-5250 MHz
Ch. #
802.11ax HE80
L Low -
M | Middle 42
H High -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System
<AC Conducted Emission Mode>
120vacG0H z
EUT
(Adapter)
RJ-45
EUT
(USE Cable)
EUT MNotebook
<WLAN Tx Mode>
120V acilHz
EUT
(Adapter)
L1
EUT
(USB Cable)

EUT
TEL : 886-3-327-3456 Page Number 1 10 of 32
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SPORTON LAB.

2.4

2.5

2.6

Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
) AC I/P:
Latitude Unshielded, 1.2 m
1. |Notebook Dell FCC DoC N/A
3400 DC O/P:
Shielded, 1.8 m

EUT Operation Test Setup

The RF test items, utility “QRCT 4.0.00158.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 11 of 32
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum n? Spectrum n—?
Ref Level 30,00 dBm  Offset 25.10 0B & RBW 300 khz Ref Level 30.00 dBm _ Offset 26.10 0B @ RBW 300 kHz
o att 208 SWT 1ms @ VBW 1MHz Mode Swasp At a0da SWT 1ms @ VBW 1MHz Mode Swesp
[@ 1Pk view @153 Max
Mi[1] -21.95 dBm ETTEY] 4.57 dBm)
5.1701000 GHZ] 5.1841460 GHZ|
20 »2[1] 0.57 dp| 20 Occ Bw 16.383616384 MHZ|
19.5000 MHZz
10 T
10 ) o R s it P i, T
D1 4.660 dBrr D | v c ’," \L
’ / | 104 y t
J
\
-10 0B ; T 204 L -
/ \ 30d /! o
My L E + m
-20 dBm——— 40 dBr W :
2 -21.340 dB ) st Wb b pafsios YV PR RPN TI
I 1 -nd
-30 B v L
W iy -
IR I TSy LI Rt LTTINTAPY A S0
~40 e e d
S0 CF 5.18 GHZ 1001 pts Span 50.0 MHZ
Marker
oo d Type | Ref | Tre | X-vaolue | ¥-vale | Function | Function Result |
M1 1 5.164146 GHz 4.57 dém
T1 1 51717582 GHz -3.73 dém oce Bw 16.383616334 MHz
CF 5.18 GHz 1001 &s Span 50.0 MHz T2 1 5.1881419 GHz -1.65 dém
- — —_—
| Measuring... WRRRRNAND W6 4 [ i ] [ CEERRRE N}

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum n;? Spectrum n—?
Ref Level 30.00 dém Offset 26.10 d& & RBW 300 kHz Ref Level 30.00 dém Offset 26.10 d& & RBW 300 kHz
o att 20d8  SWT 1ms @ VBW _1MHz _Made Sweep o att 20ds  SWT 1ms @ VBW 1MHz  Mode Sweep
[@ 17k view (@153 Max
Mi[1] -20.78 dBm)| Mi[1] 5.40 dBm)|
5.1694500 GHz| 20 5.1864940 GHz|
20 dB 2[1] 0.93 dp| Occ Bw 18.981018981 MHZ
21.2500 MHz
10 d
. [ Yy
10 B T iat LeH N Ao
1 0 dam : od y
F e e DSTE VR PARFTIN T |
od I[ H -10 df
4
-10d -z0d y
, +
W [
2t dem—| -13.730 demp =0 JI-J'I L‘““«-{
A TYEREAENT RETESERITNY WO it b g bl A
fy %o
-30d '}J .
i agurattortlas Mgl de Wt pt s hi -sod
~40d 04
s0d CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
s0d Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
5.186494 GHz 5.40 deém
Ti 1 5.1705095 GHz 0.06 dBm Occ Bw 18.981018931 MHz
CF 5.18 GHz 1001 pts Span 50.0 MHZ T2 1 51854305 GHz 0.11 dBm
)i | Measuring...  RRRRLER ) )i ] [

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

26dB Bandwidth

99% Occupied Bandwidth

Spectrum

2 Spectrum =
Ref Level 30.00 dBm  Offset 26.10 0B & RBW 300 kHz Ref Level 30.00 dBm _ Offset 26.10 db & RBW L MMz
o Att 20d8  SWT 1ms @ VBW 1MHz Mode Sweep o Att a0da SWT 1ms @ VBW 3MHz Mode Sweep
[@1PK View @153 Max
Mi[1] -23.19 dBm| ETTEY] 9,32 dBm
5.1698400 GHZ] 5.1890000 GHZ|
20 dB: 211 0.02 dB 20 Occ Bw 37.962037962 MHz
10.3200 MHZ| M1
10 = i o=
1o ETIITY, EYMORES ST R SHR
d I
290 d o \
od ke R | YWY .2 AP S
i 1T -10d!
i
10d | | -20 d - ~
l / \
. )
20 d -
22.710 den ;
; i -nd
30d t
. s W =0
LT NSOV EVE PRV R M ettt gt ot
40 e d
S0 CF 5.19 GHz 1001 pts Span 100.0 MHz
Morker
-s0d Type | Ref | Trc | X-value | Y-vale | Function | Function Result |
M1 1 5.189 GHz 9.32 dbm
T1 1 5.171019 GHz 2.67 dBm oce Bw 37.962037962 MHZ
CF 5.19 GHz 1001 pts Span 90.0 MHz T2 1 5.208981 GHz 2.53 dBm
m— — ] - —_—
| teasuring... EEARASELN e 4 ] NRRRED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum n;? Spectrum n—?
Ref Level 30.00 dém Offset 26.10 dE & RBW 1 MHz Ref Level 30.00 dém Offset 26.10 d& & RBW 1 MHz
po ALt 20 d8  SWT 1ms e VBW 3 MHZ Mode Sweep po_ALT 20 d8  SWT 1ms @ VBW 3 MHz Mode Sweep
(@ 1Pk View (@155 Max
Mi[1] -20.88 dBm)| Mi[1] 6.39 dBm)|
5.168560 GHz 20 5.218390 GHz|
20 dB 2[1] 0.51 dB| Occ Bw 77.442557443 MHz|
82.880 MHz| N
10d "
10 d - p 0d et A At g 1o ks
D1 5.200 dBm :
P B B e / !
od l ‘I 10 J‘ ;
-10d T H 20 df i \L\
/
i L " ¥ %1“
=2ErdBm—1—0D2 -19.7 10w
/ 1
-40
, If Y
-Sodi
-40 df =60 di
=50l
CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
sod Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
1 5.21839 GHz 6.39 dBm
Ti 1 5.171279 GHz 1.28 dEm Occ Bw T7.442557443 MHz
CF 5.21 GHz 1001 pts Span 160.0 MHz T2 1 5.248721 GHz 0.58 dBm
- — — _—
| teasuring...  @RRRRRN P J HEHRRE D e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum
e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon must not exceed 125
mw (21 dBm).

3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

3.2.3 Test Procedures
The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.
Method PM-G (Measurement using a gated RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit at its maximum power control level.
3. Measure the average power of the transmitter.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.
5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01
TEL : 886-3-327-3456 Page Number : 15 of 32
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3.2.4 Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

3.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-3 #

(power averaging (rms) detection with max hold):

- Set span to encompass the entire emission bandwidth (EBW) of the signal.

- Set RBW =1 MHz.

+ Set VBW = 3 MHz.

« Number of points in sweep = 2 Span / RBW.

« Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).
+ Trace mode = max hold.
+ Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.
TEL : 886-3-327-3456 Page Number 117 of 32
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1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

i

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm BV 3.00 MHz
at Ty REVW 1,00 Mz Ant10ffset:32.00d8 Factor:0.00d8

Dector. RMS Trace: MexHold  SWT. 0.020s Ant2 Offset:32.90dB Factor:0.00d5

i MK1
10 Freq: 5.178 GHz
: MK1 Level: 3.591 dém

Center: 5.180 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 1)
Ref Level 20,00 dBm WEW 300 MHz Ref Level: 20.00 dBm WEW 300 MHz
Al 10dB REW. 1.00 MHZ Al 10dB REW. 1.00 MHZ
Dector: RMS Trace: MaxHold — SWT: 0.020s Offset:33.00d8  Factor:0.00dB Dector: RMS Trace: MaxHold — SWT: 0.020s Offset:32.90dB  Factor:0.00dB
30 30
25 25
20 20
15 MKL 15 MKL
10 Freq: 5.175 Gz 10 Freq: 5.173 Gz
5 Level: 0.966 dBm 5 MKL Level: 0.502 dBm
0 0
5 5
A0 A0
A5 A5
20 20
25 25
30 30
35 35
40 40
45 45
50 50
55 55
£0 £0
65 65
70 70
75 75
80 80
85 85
a0 a0
a5 a5
-1a0 T T u T u u u T T -1a0 T T u T u u u T T
Center: 5.180 GHz Span: 50.000 MHz Center: 5.180 GHz Span: 50.000 MHz
TEL : 886-3-327-3456 Page Number 119 of 32
FAX : 886-3-328-4978 Issue Date : Jun. 15, 2022

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm BV 3.00 MHz
at Ty REVW 1,00 Mz Ant10ffset:32.00d8 Factor:0.00d8

Dector. RMS Trace: MexHold  SWT. 0.020s Ant2 Offset:32.90dB Factor:0.00d5

5 MK1 .
10 Freq: 5.179 GHz

s MK1 Level: 3.982 dBm

Center: 5.180 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 1)
Ref Level 20,00 dBm WEW 300 MHz Ref Level: 20.00 dBm WEW 300 MHz
Al 10dB REW. 1.00 MHZ Al 10dB REW. 1.00 MHZ
Dector: RMS Trace: MaxHold — SWT: 0.020s Offset:33.00d8  Factor:0.00dB Dector: RMS Trace: MaxHold — SWT: 0.020s Offset:32.90dB  Factor:0.00dB
30 30
25 25
20 20
15 MKL 15 MKL
10 Freq: 5.131 Gz 10 Freq: 5.179 Gz
5 MK1 Level: 1,289 dBm 5 MK1 Level: 1.046 dBm
0 0
5 5
A0 A0
A5 A5
20 20
25 25
30 30
35 35
40 40
45 45
50 50
55 55
£0 £0
65 65
70 70
75 75
80 80
85 85
a0 a0
a5 a5
-1a0 T T u T u u u T T -1a0 T T u T u u u T T
Center: 5.180 GHz Span: 50.000 MHz Center: 5.180 GHz Span: 50.000 MHz
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

RBW =120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW 2= 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
——]52
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

[T} 2 e 3m —_—
""" [ =] !
¢ i
|
15m !
)
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
|
I ] 2 |
| i
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o -
s ground plane -~
B et bl e e e e s Ml B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.6.3 Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For power measurements on IEEE 802.11 devices,
Directional gain = Gyt + Array Gain, where Array Gain is as follows:
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.

Gant is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation follows F)2)f)ii) of KDB 662911 DO1

v02r01.
_ -
"M.S‘S *NANT
Z gk
. . ~ . =1 k=1
DirectionalGain =10-log| <
NANT

where
Each antenna is driven by no more than one spatial stream;
Ngs = the number of independent spatial streams of data;
N 7 = the total number of antennas

G, /20
gk = 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
As minimum Ngs=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2/2° + .. + 10®M/2%)? /N u\1] dBi
Where G1, G2....GN denote single antenna gain.

For example: If a device has two antenna, Gant1= 3.6dBi; Gan2=4.2dBi
Directional gain of power measurement = max(3.6, 4.2) + 0 = 4.2 dBi

Directional gain of PSD measurement = 10 * log[ (103'6/20 + 104'2’20)2/ 21=6.92 dBi
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The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 0 Ant. 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.10 4.50 4.50 6.84 0.00 0.84
Power limit reduction = Composite gain — 6dBi, ( min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min =0)
Calculation example:
The DG for PSD is derived from formula is
10 x log {{[ 10" (3.10 dBi/ 20) + 10" (4.50dBi/20)]1"~2}/2}
= 6.84 dBi
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4 List of Measuring Equipment

. . Calibration
Instrument [ Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 16, 2021 | AP"- 13: 202271\ 15 pgpp | CONducted
Jun. 01, 2022 (THO5-HY)
Power Sensor | DARE RPR3006W |M0100054SNO 4G, 6GHZ | Dec. 16, 2021 | AP 1320227 b 45 pgpp | CONducted
12 (NO:113) Jun. 01, 2022 (THO5-HY)
Signal Rohde & FSV40 101566 | 10Hz-40GHz | Aug. 30, 2021 | AP" 13:2022~| 0 59 pgpp | CONducted
Analyzer Schwarz Jun. 01, 2022 (THO5-HY)
Rohde & Apr. 29, 2022~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Jan. 07, 2022 Jan. 06, 2023
Schwarz May 13, 2022 (03CHO7-HY)
CBL 6111D & o
. Apr. 29, 2022~ Radiation
Bilog Antenna TESEQ O0800N1DO1IN| 35419 & 03 | 30MHz~1GHz | Apr. 24, 2022 Apr. 23, 2023
06 May 13, 2022 (03CHO7-HY)
Double Ridge Apr. 29, 2022~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 03, 2021 Dec. 02, 2022
Horn Antenna May 13, 2022 (03CHO7-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Apr. 29, 2022~ Radiation
BBHA 9170 18GHz~40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna CK 1 May 13, 2022 (03CHO7-HY)
. AMF-7D-0010 Apr. 29, 2022~ Radiation
Preamplifier MITEQ 1590075 1GHz~18GHz | Apr. 21, 2022 Apr. 20, 2023
1800-30-10P May 13, 2022 (03CHO7-HY)
» Apr. 29, 2022~ Radiation
Preamplifier | COM-POWER PA-103A 161241 10MHz~1GHz | Oct. 04, 2021 Oct. 03, 2022
May 13, 2022 (03CHO07-HY)
» . Apr. 29, 2022~ Radiation
Preamplifier Agilent 8449B 3008A02362 |1GHz~26.5GHz| Oct. 04, 2021 Oct. 03, 2022
May 13, 2022 (03CHO07-HY)
» Apr. 29, 2022~ Radiation
Preamplifier EMEC EM18G40G 0600789 18-40GHz Jul. 23, 2021 Jul. 22, 2022
May 13, 2022 (03CHO07-HY)
Spectrum ) Apr. 29, 2022~ Radiation
Agilent N9030A MY52350276 | 3Hz~44GHz | Jul. 22, 2021 Jul. 21, 2022
Analyzer May 13, 2022 (03CHO7-HY)
HUBER + SUCOFLEX 30MHz to Apr. 29, 2022~ Radiation
RF Cable MY15682/4 Feb. 23, 2022 Feb. 22, 2023
SUHNER 104 18GHz May 13, 2022 (03CHO7-HY)
HUBER + SUCOFLEX Apr. 29, 2022~ Radiation
RF Cable MY24971/4 | 9kHz to 18GHz | Feb. 23, 2022 Feb. 22, 2023
SUHNER 104 May 13, 2022 (03CHO7-HY)
HUBER + SUCOFLEX Apr. 29, 2022~ Radiation
RF Cable MY28655/4 | 9kHz to 18GHz | Feb. 23, 2022 Feb. 22, 2023
SUHNER 104 May 13, 2022 (03CHO7-HY)
HUBER + SUCOFLEX Apr. 29, 2022~ Radiation
RF Cable 532078/126E | 30MHz~18GHz | Sep. 17, 2021 Sep. 16, 2022
SUHNER 126 May 13, 2022 (03CHO7-HY)
HUBER + SUCOFLEX Apr. 29, 2022~ Radiation
RF Cable MY2858/2 | 18GHz~40GHz | Feb. 23, 2022 Feb. 22, 2023
SUHNER 102 May 13, 2022 (03CHO07-HY)
HUBER + SUCOFLEX Apr. 29, 2022~ Radiation
RF Cable 801606/2 | 9KHz ~ 40GHz | Apr. 14, 2022 Apr. 13, 2023
SUHNER 102 May 13, 2022 (03CHO7-HY)
Boresight mast Apr. 29, 2022~ Radiation
Antenna Mast EMEC AM-BS-4500E N/A N/A N/A
1M~4M May 13, 2022 (03CHO7-HY)
) ) Apr. 29, 2022~ Radiation
Turn Table ChainTek Chaintek 3000 N/A 0~360 Degree N/A N/A
May 13, 2022 (03CHO07-HY)
. Apr. 29, 2022~ Radiation
Software Audix E3 N/A N/A N/A N/A
May 13, 2022 (03CHO7-HY)
USB Data Apr. 29, 2022~ Radiation
TECPEL TR-32 HE17XB1148 N/A Oct. 25, 2021 Oct. 24, 2022
Logger May 13, 2022 (03CHO7-HY)
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A May 05, 2022 N/A
Source (COO05-HY)
EMI Test Rohde & Conduction
) ESR3 102388 9kHz~3.6GHz | Dec. 01, 2021 | May 05, 2022 | Nov. 30, 2022
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2021 | May 05, 2022 | Nov. 16, 2022
(COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 03, 2021 [ May 05, 2022 | Dec. 02, 2022
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 N/A N/A N/A May 05, 2022 N/A
Schwarz (COO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Jul. 28, 2021 | May 05, 2022 | Jul. 27, 2022
CK N (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | May 05, 2022 | Dec. 29, 2022
(CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 31dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.8dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 40dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR1D2414B

Test Engineer:

Mina Liu/Jacob Yu

Temperature:

21~-25

°C

Test Date:

2022/4/13~2022/06/01

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR1D2414B

Band | MIMO
0, 0,
99% o6 dB IC 99% IC 99%
Dat F Bandwidth | Bandwidth | Bandwidth | Bandwidth
Mod. Rata NT{ CH. eraq. M) e Power Limit | EIRP Limit Note
A (il ) (dBm) (dBm)
AntO [ Ant1 [ AntO | Antl [ AntO [ Ant1 [ AntO [ Ant1l
1la (6Mbps| 2 36 5180 | 16.38 | 16.48 | 19.50 | 20.35 - 22.14
11a |6Mbps| 2| 44 | 5220 | 1643 | 1648 | 19.70 | 20.65 - 22.16
1la (6Mbps| 2 48 5240 | 16.38 | 16.48 | 19.60 | 20.25 - 22.14
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TEST RESULTS DATA

Average Power Table

Report Number : FR1D2414B

FCC Band | MIMO
Average FCC
Data Ere) Conducted ConducFeq DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
AntO [ Ant1 | SUM | AntO [ Antl [ AntO [ Antl

1la [6Mbps| 2 36 5180 (11.80 | 11.90 | 14.86 16.50 4.50 Pass
1la [6Mbps| 2 44 5220 (11.80 | 11.90 | 14.86 16.50 4.50 Pass
1la [6Mbps| 2 48 5240 (11.70 [ 11.70 |14.71 16.50 4.50 Pass
HT20 | MCSO| 2 36 5180 (11.70 | 11.80 | 14.76 16.50 4.50 Pass
HT20 | MCSO| 2 44 5220 (11.40 | 11.70 | 14.56 16.50 4.50 Pass
HT20 | MCSO| 2 48 5240 (11.70 [ 11.70 |14.71 16.50 4.50 Pass
HT40 | MCSO| 2 38 5190 (11.70 [ 11.70 |14.71 16.50 4.50 Pass
HT40 | MCSO| 2 46 5230 (11.70 [ 11.70 |14.71 16.50 4.50 Pass
VHT20[ MCSO| 2 36 5180 (11.80 | 11.90 | 14.86 16.50 4.50 Pass
VHT20[ MCSO| 2 44 5220 (11.50 [ 11.80 | 14.66 16.50 4.50 Pass
VHT20[ MCSO| 2 48 5240 (11.80 | 11.80 | 14.81 16.50 4.50 Pass
VHT40[ MCSO| 2 38 5190 (11.80 |{11.80 | 14.81 16.50 4.50 Pass
VHT40[ MCSO| 2 46 5230 (11.80 |{11.80 | 14.81 16.50 4.50 Pass
VHT80[ MCSO| 2 42 5210 (11.60 | 11.80 | 14.71 16.50 4.50 Pass
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Power Spectral Density

Report Number

: FR1D2414B

FCC Band | MIMO

Average Average

Dat F Power PSD DG P
Mod. Rata NT{ CH. M”;q' Density Limit (dBi) /Fe‘s,f

ate (MHz2) (dBm/MHz) (dBm/MHz) ai

Ant0 [ Ant1 | SUM | AntO [ Antl [ AntO [ Antl

1la |6Mbps]| 2 36 5180 3.69 16.16 6.84 Pass
1la |6Mbps| 2 | 44 [ 5220 3.58 16.16 6.84 Pass
1la |6Mbps| 2 | 48 | 5240 3.43 16.16 6.84 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR1D2414B

Band | MIMO
99% 26 dB IC 99% IC 99%
Data Freq. RU Bandwidth Bandwidth Bandwidth Bandwidth
Mod. Rate NT{ CH. (MH2) Config (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)

AntO [ Ant1 [ AntO | Ant1 | AntO | Ant1 | AntO | Ant1
HE20 [MCso| 2| 36 | 5180 | Full | 18.98 | 18.98 | 21.25 | 21.60 - 22.78
HE20 [MCS0| 2| 44 | 5220 | Full | 18.98 | 18.98 | 21.75 | 21.95 - 22.78
HE20 [MCsO| 2| 48 | 5240 | Full | 18.98 | 18.93 | 21.80 | 21.60 - 22.77
HE40 [MCso| 2| 38 | 5190 | Full | 37.96 | 37.96 | 40.32 | 40.50 - 23.01
HE40 [MCS0| 2 | 46 | 5230 | Full | 38.06 | 38.16 | 40.14 | 40.41 - 23.01
HE80 [MCsS0| 2| 42 | 5210 | Full | 77.44 | 77.32 | 82.88 | 82.88 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR1D2414B

FCC Band | MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. . . . .

Mod. Rate NTH CH. (MHZ) Config Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

Ant0 [ Ant1 | SUM [ AntO [ Ant1 ] Anto | Ant1

HE20 (MCSO| 2| 36 | 5180 | Full |11.90 |12.00 |14.96 16.50 4.50 Pass
HE20 |[MCSO| 2| 36 | 5180 | 26/0 | 3.30 | 3.20 | 6.26 16.50 4.50 Pass
HE20 [ MCSO| 2| 36 | 5180 |52/37| 6.10 | 6.20 | 9.16 16.50 4.50 Pass
HE20 | MCSO| 2| 36 | 5180 [106/53| 8.70 | 9.10 |11.91 16.50 4.50 Pass
HE20 | MCSO| 2 44 5220 | Full [11.60 [11.90 |14.76 16.50 4.50 Pass
HE20 |[MCSO| 2| 44 | 5220 | 26/4 | 3.90 | 3.70 | 6.81 16.50 4.50 Pass
HE20 [ MCSO| 2| 44 | 5220 |52/39| 6.20 | 6.40 | 9.31 16.50 4.50 Pass
HE20 | MCSO| 2| 44 | 5220 [106/53| 7.90 | 8.50 |11.22 16.50 4.50 Pass
HE20 | MCSO| 2 48 5240 | Full [11.90 [11.90 |14.91 16.50 4.50 Pass
HE20 |[MCSO| 2| 48 | 5240 | 26/8 | 3.10 | 3.20 | 6.16 16.50 4.50 Pass
HE20 [ MCSO| 2| 48 | 5240 | 52/40| 5.70 | 6.00 | 8.86 16.50 4.50 Pass
HE20 | MCSO| 2 | 48 | 5240 [106/54| 8.40 | 8.70 |11.56 16.50 4.50 Pass
HE40 (MCSO| 2| 38 | 5190 | Full |11.90 | 12.00 |14.96 16.50 4.50 Pass
HE40 |[MCSO| 2| 38 | 5190 [242/61| 9.20 | 9.60 |12.41 16.50 4.50 Pass
HE40 (MCSO| 2| 46 | 5230 | Full |11.90 | 12.00 |14.96 16.50 4.50 Pass
HE40 |[MCSO| 2| 46 | 5230 [242/62| 9.10 | 9.60 |12.37 16.50 4.50 Pass
HE80 | MCSO| 2 42 5210 | Full [11.70 [11.90 |14.81 16.50 4.50 Pass
HE80 | MCSO| 2 | 42 | 5210 |484/65( 9.00 | 9.40 |12.21 16.50 4.50 Pass
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Report Number : FR1D2414B

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO
Average Average

Data Freq. RU. Powz_ar P.SI.D DG_ Pass

Mod. Rate NT{ CH. (MHz) Config Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant0 [ Ant1 | SUM [ AntO [ Ant1 ] Anto | Ant1

HE20 | MCSO| 2 36 5180 | Full 3.98 16.16 6.84 Pass
HE20 |[MCS0| 2 [ 36 | 5180 | 26/0 3.68 16.16 6.84 Pass
HE20 | MCSO| 2 36 5180 | 52/37 3.69 16.16 6.84 Pass
HE20 | MCSO| 2 36 5180 [106/53 3.82 16.16 6.84 Pass
HE20 | MCSO| 2 44 5220 | Full 3.50 16.16 6.84 Pass
HE20 | MCSO| 2 | 44 | 5220 | 26/4 3.28 16.16 6.84 Pass
HE20 | MCSO| 2 44 5220 | 52/39 3.43 16.16 6.84 Pass
HE20 | MCSO| 2 44 5220 [106/53 3.45 16.16 6.84 Pass
HE20 | MCSO| 2 48 5240 | Full 3.76 16.16 6.84 Pass
HE20 | MCSO| 2 48 5240 | 26/8 3.33 16.16 6.84 Pass
HE20 | MCSO| 2 48 5240 | 52/40 3.37 16.16 6.84 Pass
HE20 | MCSO| 2 48 5240 [106/54 3.25 16.16 6.84 Pass
HE40 | MCSO| 2 38 5190 | Full 0.82 16.16 6.84 Pass
HE40 | MCSO| 2 38 5190 (242/61 0.63 16.16 6.84 Pass
HE40 | MCSO| 2 46 5230 | Full 0.93 16.16 6.84 Pass
HE40 | MCSO| 2 46 5230 (242/62 0.80 16.16 6.84 Pass
HE80 | MCSO| 2 42 5210 | Full -2.34 16.16 6.84 Pass
HE80 | MCSO| 2 42 5210 (484/65 -2.71 16.16 6.84 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100y

Level in dBuV
(6)]
Q

1D2414
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

C IS RIRE- i ey imitiat Main Plorts

40t g M
[V ole .. * ,w» V’\
301 & /
[ IN 0 Q‘VM
20+
101
0 } } } —+— } } } — } }
150k 30040000 8001M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final_Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuV) (dBuVv) (dB) (dB)
0.188250 26.51 54.11 27.60 | L1 OFF 19.6
0.188250 43.81 64.11 20.30 | L1 OFF 19.6
0.197250 29.89 53.73 23.84 | L1 OFF 19.6
0.197250 46.08 63.73 17.65 | L1 OFF 19.6
0.208500 36.03 53.27 17.24 | L1 OFF 19.6
0.208500 48.76 63.27 1451 | L1 OFF 19.6
0.255750 24.74 51.57 26.83 | L1 OFF 19.6
0.255750 36.99 --- 61.57 2458 | L1 OFF 19.6
0.267000 26.93 51.21 24.28 | L1 OFF 19.6
0.267000 40.48 - 61.21 20.73 | L1 OFF 19.6
0.327750 25.43 49.51 24.08 | L1 OFF 19.6
0.327750 35.19 - 59.51 2432 | L1 OFF 19.6
0.384000 24.15 48.19 24.04 | L1 OFF 19.6
0.384000 36.03 58.19 22.16 | L1 OFF 19.6
0.404250 29.53 47.77 18.24 | L1 OFF 19.6
0.404250 39.38 57.77 18.39 | L1 OFF 19.6
0.471750 27.26 46.48 19.22 | L1 OFF 19.6
0.471750 36.62 56.48 19.86 | L1 OFF 19.6
0.570750 25.66 46.00 20.34 | L1 OFF 19.6
0.570750 35.02 56.00 2098 | L1 OFF 19.6
0.593250 24.73 46.00 21.27 | L1 OFF 19.6




0.593250 36.34 --- 56.00 19.66 | L1 OFF 19.6
0.615750 --- 30.51 46.00 1549 | L1 OFF 19.6
0.615750 41.48 --- 56.00 1452 | L1 OFF 19.6
0.633750 --- 27.25 46.00 18.75 | L1 OFF 19.6
0.633750 37.73 --- 56.00 18.27 | L1 OFF 19.6
0.674250 --- 27.05 46.00 18.95 | L1 OFF 19.6
0.674250 37.95 --- 56.00 18.05 | L1 OFF 19.6
0.710250 --- 26.56 46.00 19.44 | L1 OFF 19.6
0.710250 35.05 --- 56.00 20.95 | L1 OFF 19.6
0.741750 --- 27.01 46.00 18.99 | L1 OFF 19.6
0.741750 37.92 --- 56.00 18.08 | L1 OFF 19.6
0.777750 --- 27.40 46.00 18.60 | L1 OFF 19.6
0.777750 36.89 --- 56.00 19.11 | L1 OFF 19.6
0.822750 --- 30.32 46.00 15.68 | L1 OFF 19.6
0.822750 41.97 --- 56.00 14.03 | L1 OFF 19.6
0.870000 --- 26.95 46.00 19.05 | L1 OFF 19.6
0.870000 37.53 --- 56.00 18.47 | L1 OFF 19.6
0.890250 --- 30.21 46.00 15.79 | L1 OFF 19.6
0.890250 42.13 --- 56.00 13.87 | L1 OFF 19.6
0.935250 --- 27.21 46.00 18.79 | L1 OFF 19.6
0.935250 37.46 --- 56.00 18.54 | L1 OFF 19.6
0.991500 --- 27.50 46.00 18.50 | L1 OFF 19.6
0.991500 37.08 --- 56.00 18.92 | L1 OFF 19.6
1.036500 --- 29.84 46.00 16.16 | L1 OFF 19.7
1.036500 40.24 --- 56.00 1576 | L1 OFF 19.7
1.086000 --- 28.50 46.00 17.50 | L1 OFF 19.7
1.086000 39.85 --- 56.00 16.15 | L1 OFF 19.7
1.160250 --- 29.10 46.00 16.90 | L1 OFF 19.7
1.160250 39.15 --- 56.00 16.85 | L1 OFF 19.7
1.212000 --- 28.20 46.00 17.80 | L1 OFF 19.7
1.212000 38.99 --- 56.00 17.01 | L1 OFF 19.7
1.279500 --- 28.44 46.00 17.56 | L1 OFF 19.7
1.279500 39.45 --- 56.00 16.55 | L1 OFF 19.7
1.326750 --- 28.80 46.00 17.20 | L1 OFF 19.7
1.326750 39.06 --- 56.00 16.94 | L1 OFF 19.7
1.369500 --- 29.07 46.00 16.93 | L1 OFF 19.7
1.369500 39.23 --- 56.00 16.77 | L1 OFF 19.7
1.446000 --- 28.96 46.00 17.04 | L1 OFF 19.7
1.446000 38.19 --- 56.00 17.81 | L1 OFF 19.7
1.527000 --- 28.46 46.00 1754 | L1 OFF 19.7
1.527000 38.83 - 56.00 17.17 | L1 OFF 19.7
1.617000 - 27.53 46.00 18.47 | L1 OFF 19.7
1.617000 37.36 - 56.00 18.64 | L1 OFF 19.7
1.709250 — 28.08 46.00 1792 | L1 OFF 19.7
1.709250 37.77 === 56.00 18.23 | L1 OFF 19.7
1.792500 — 27.85 46.00 18.15 | L1 OFF 19.7
1.792500 37.59 - 56.00 18.41 | L1 OFF 19.7
1.884750 - 27.18 46.00 18.82 | L1 OFF 19.7
1.884750 35.97 - 56.00 20.03 | L1 OFF 19.7
1.990500 — 27.93 46.00 18.07 | L1 OFF 19.7
1.990500 37.44 === 56.00 18.56 | L1 OFF 19.7
2.053500 — 28.03 46.00 17.97 | L1 OFF 19.7
2.053500 36.59 - 56.00 1941 | L1 OFF 19.7
2.154750 - 27.59 46.00 18.41 | L1 OFF 19.7
2.154750 35.70 - 56.00 20.30 | L1 OFF 19.7
2.256000 — 27.56 46.00 18.44 | L1 OFF 19.7
2.256000 36.79 === 56.00 19.21 | L1 OFF 19.7
2.330250 — 28.01 46.00 17.99 | L1 OFF 19.7
2.330250 36.67 - 56.00 19.33 | L1 OFF 19.7
2.438250 - 27.19 46.00 18.81 | L1 OFF 19.7
2.438250 34.57 - 56.00 2143 | L1 OFF 19.7
2.535000 --- 27.16 46.00 18.84 | L1 OFF 19.7
2.535000 36.27 -=- 56.00 19.73 | L1 OFF 19.7
2.654250 --- 26.92 46.00 19.08 | L1 OFF 19.7
2.654250 33.31 - 56.00 22.69 | L1 OFF 19.7
2.742000 - 26.33 46.00 19.67 | L1 OFF 19.7
2.742000 32.93 - 56.00 23.07 | L1 OFF 19.7
2.899500 --- 26.13 46.00 19.87 | L1 OFF 19.7
2.899500 31.91 - 56.00 24.09 | L1 OFF 19.7
3.018750 — 26.11 46.00 19.89 | L1 OFF 19.7
3.018750 32.93 - 56.00 23.07 | L1 OFF 19.7




3.210000 --- 26.45 46.00 1955 | L1 OFF 19.7
3.210000 32.48 --- 56.00 23.52 | L1 OFF 19.7
3.450750 --- 26.80 46.00 19.20 | L1 OFF 19.8
3.450750 33.02 --- 56.00 2298 | L1 OFF 19.8
3.678000 --- 26.76 46.00 19.24 | L1 OFF 19.8
3.678000 32.56 --- 56.00 2344 | L1 OFF 19.8
3.977250 --- 26.54 46.00 1946 | L1 OFF 19.8
3.977250 32.71 --- 56.00 23.29 | L1 OFF 19.8
4.211250 --- 26.95 46.00 19.05 | L1 OFF 19.8
4.211250 32.27 --- 56.00 23.73 | L1 OFF 19.8
4.512750 --- 28.14 46.00 1786 | L1 OFF 19.8
4.512750 34.12 --- 56.00 21.88 | L1 OFF 19.8
4.681500 --- 28.43 46.00 1757 | L1 OFF 19.8
4.681500 35.04 --- 56.00 20.96 | L1 OFF 19.8
5.005500 --- 28.62 50.00 21.38 | L1 OFF 19.8
5.005500 34.89 --- 60.00 2511 | L1 OFF 19.8
5.964000 --- 29.59 50.00 2041 | L1 OFF 19.9
5.964000 36.68 --- 60.00 2332 | L1 OFF 19.9
6.240750 --- 30.26 50.00 19.74 | L1 OFF 19.9
6.240750 38.47 --- 60.00 2153 | L1 OFF 19.9
6.600750 --- 31.17 50.00 18.83 | L1 OFF 19.9
6.600750 40.16 --- 60.00 19.84 | L1 OFF 19.9
6.920250 --- 31.17 50.00 18.83 | L1 OFF 19.9
6.920250 38.85 --- 60.00 21.15 | L1 OFF 19.9
7.260000 --- 30.93 50.00 19.07 | L1 OFF 19.9
7.260000 38.86 --- 60.00 21.14 | L1 OFF 19.9
7.633500 --- 31.55 50.00 18.45 | L1 OFF 20.0
7.633500 38.96 --- 60.00 21.04 | L1 OFF 20.0
7.833750 --- 32.47 50.00 1753 | L1 OFF 20.0
7.833750 41.43 --- 60.00 18.57 | L1 OFF 20.0
8.304000 --- 33.83 50.00 16.17 | L1 OFF 20.0
8.304000 42.92 --- 60.00 17.08 | L1 OFF 20.0
8.688750 --- 36.78 50.00 13.22 | L1 OFF 20.0
8.688750 46.49 --- 60.00 1351 | L1 OFF 20.0
9.091500 --- 35.23 50.00 1477 | L1 OFF 20.0
9.091500 44.87 --- 60.00 15.13 | L1 OFF 20.0
9.604500 --- 36.03 50.00 13.97 | L1 OFF 20.1
9.604500 45.06 --- 60.00 1494 | L1 OFF 20.1
10.014000 --- 38.13 50.00 11.87 | L1 OFF 20.1
10.014000 48.21 --- 60.00 11.79 | L1 OFF 20.1
10.340250 - 38.31 50.00 11.69 | L1 OFF 20.1
10.340250 47.40 - 60.00 12.60 | L1 OFF 20.1
10.792500 - 38.52 50.00 11.48 | L1 OFF 20.1
10.792500 49.34 === 60.00 10.66 | L1 OFF 20.1
11.415750 — 38.59 50.00 1141 | L1 OFF 20.1
11.415750 48.01 === 60.00 11.99 | L1 OFF 20.1
11.926500 - 38.20 50.00 11.80 | L1 OFF 20.1
11.926500 46.40 - 60.00 13.60 | L1 OFF 20.1
12.464250 - 36.27 50.00 13.73 | L1 OFF 20.2
12.464250 43.82 === 60.00 16.18 | L1 OFF 20.2
13.080750 — 37.02 50.00 12.98 | L1 OFF 20.2
13.080750 44.71 === 60.00 15.29 | L1 OFF 20.2
13.807500 - 35.13 50.00 14.87 | L1 OFF 20.2
13.807500 41.45 - 60.00 1855 | L1 OFF 20.2
14.259750 - 34.48 50.00 1552 | L1 OFF 20.2
14.259750 40.09 === 60.00 19.91 | L1 OFF 20.2
14.847000 — 34.02 50.00 15.98 | L1 OFF 20.3
14.847000 40.38 === 60.00 19.62 | L1 OFF 20.3
15.290250 - 32.85 50.00 17.15 | L1 OFF 20.3
15.290250 38.90 --- 60.00 21.10 | L1 OFF 20.3
15.834750 - 31.76 50.00 18.24 | L1 OFF 20.3
15.834750 36.77 -=- 60.00 23.23 | L1 OFF 20.3




EUT Information

Report NO : 1D2414
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
g 60-\ CISPR:OP LimitatMain Plorts
N |
c T . CIS Rl bimitiat Maiin Plorts
= 50 T :
2 i o
]
3 4
40t W \‘N
[ & (4 ’«f ’ *
2071
10T
0 } } } —+—t } } } +— } }
150k 300400600 8001LM 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.186000 34.08 54.21 20.13 | N OFF 19.6
0.186000 55.29 64.21 8.92 | N OFF 19.6
0.195000 38.16 53.82 15.66 | N OFF 19.6
0.195000 55.16 63.82 8.66 | N OFF 19.6
0.206250 37.32 53.36 16.04 | N OFF 19.6
0.206250 54.88 63.36 848 | N OFF 19.6
0.255750 31.05 51.57 20.52 | N OFF 19.6
0.255750 48.23 - 61.57 13.34 | N OFF 19.6
0.269250 30.57 51.14 20.57 | N OFF 19.6
0.269250 46.50 --- 61.14 14.64 | N OFF 19.6
0.323250 24.48 49.62 2514 | N OFF 19.6
0.323250 30.36 59.62 29.26 | N OFF 19.6
0.339000 28.38 49.23 20.85 | N OFF 19.6
0.339000 44.80 59.23 1443 | N OFF 19.6
0.388500 27.68 48.10 2042 | N OFF 19.6
0.388500 44.13 58.10 13.97 | N OFF 19.6
0.411000 30.01 47.63 1762 | N OFF 19.6
0.411000 45.67 - 57.63 11.96 | N OFF 19.6
0.442500 26.63 47.02 20.39 | N OFF 19.6
0.442500 41.44 - 57.02 1558 | N OFF 19.6
0.460500 26.68 46.68 20.00 | N OFF 19.6




0.460500 42.03 --- 56.68 1465 | N OFF 19.6
0.485250 --- 26.46 46.25 19.79 | N OFF 19.6
0.485250 39.90 --- 56.25 16.35 | N OFF 19.6
0.510000 --- 25.15 46.00 20.85 | N OFF 19.6
0.510000 39.66 --- 56.00 16.34 | N OFF 19.6
0.534750 --- 24.96 46.00 21.04 | N OFF 19.6
0.534750 39.59 --- 56.00 16.41 | N OFF 19.6
0.566250 --- 25.53 46.00 2047 | N OFF 19.6
0.566250 40.54 --- 56.00 15.46 | N OFF 19.6
0.597750 --- 25.79 46.00 20.21 | N OFF 19.6
0.597750 41.21 --- 56.00 14.79 | N OFF 19.6
0.622500 --- 27.81 46.00 18.19 | N OFF 19.6
0.622500 42.31 --- 56.00 13.69 | N OFF 19.6
0.645000 --- 25.98 46.00 20.02 | N OFF 19.6
0.645000 40.41 --- 56.00 1559 | N OFF 19.6
0.676500 --- 26.22 46.00 19.78 | N OFF 19.6
0.676500 41.22 --- 56.00 14.78 | N OFF 19.6
0.723750 --- 24.81 46.00 2119 | N OFF 19.6
0.723750 38.07 --- 56.00 1793 | N OFF 19.6
0.753000 --- 27.26 46.00 18.74 | N OFF 19.6
0.753000 40.30 --- 56.00 15.70 | N OFF 19.6
0.784500 --- 25.13 46.00 20.87 | N OFF 19.6
0.784500 40.03 --- 56.00 1597 | N OFF 19.6
0.825000 --- 29.45 46.00 16.55 | N OFF 19.6
0.825000 42.84 --- 56.00 13.16 | N OFF 19.6
0.856500 --- 25.81 46.00 20.19 | N OFF 19.6
0.856500 41.48 --- 56.00 1452 | N OFF 19.6
0.901500 --- 26.44 46.00 19.56 | N OFF 19.6
0.901500 39.80 --- 56.00 16.20 | N OFF 19.6
0.969000 --- 26.68 46.00 1932 | N OFF 19.6
0.969000 38.59 --- 56.00 1741 | N OFF 19.6
1.023000 --- 27.14 46.00 18.86 | N OFF 19.6
1.023000 41.47 --- 56.00 1453 | N OFF 19.6
1.077000 --- 27.18 46.00 18.82 | N OFF 19.6
1.077000 42.29 --- 56.00 1371 | N OFF 19.6
1.135500 --- 26.92 46.00 19.08 | N OFF 19.6
1.135500 41.05 --- 56.00 1495 | N OFF 19.6
1.200750 --- 26.41 46.00 19.59 | N OFF 19.6
1.200750 39.67 --- 56.00 16.33 | N OFF 19.6
1.266000 --- 26.56 46.00 19.44 | N OFF 19.6
1.266000 40.49 - 56.00 1551 | N OFF 19.6
1.365000 - 27.30 46.00 18.70 | N OFF 19.7
1.365000 40.88 - 56.00 15.12 | N OFF 19.7
1.432500 — 26.72 46.00 19.28 | N OFF 19.7
1.432500 40.27 === 56.00 1573 | N OFF 19.7
1.520250 — 26.93 46.00 19.07 | N OFF 19.7
1.520250 39.55 - 56.00 16.45 | N OFF 19.7
1.592250 - 26.54 46.00 19.46 | N OFF 19.7
1.592250 39.80 - 56.00 16.20 | N OFF 19.7
1.662000 — 25.82 46.00 20.18 | N OFF 19.7
1.662000 37.87 === 56.00 18.13 | N OFF 19.7
1.718250 — 27.99 46.00 18.01 | N OFF 19.7
1.718250 40.36 - 56.00 1564 | N OFF 19.7
1.799250 - 25.45 46.00 20.55 | N OFF 19.7
1.799250 37.49 - 56.00 1851 | N OFF 19.7
1.907250 — 25.61 46.00 20.39 | N OFF 19.7
1.907250 36.49 === 56.00 1951 | N OFF 19.7
2.008500 — 26.62 46.00 19.38 | N OFF 19.7
2.008500 39.10 - 56.00 16.90 | N OFF 19.7
2.080500 - 24.61 46.00 2139 | N OFF 19.7
2.080500 32.26 - 56.00 23.74 | N OFF 19.7
2.217750 --- 25.83 46.00 20.17 | N OFF 19.7
2.217750 37.38 -=- 56.00 18.62 | N OFF 19.7
2.350500 --- 25.29 46.00 20.71 | N OFF 19.7
2.350500 36.90 - 56.00 19.10 | N OFF 19.7
2.451750 - 26.08 46.00 19.92 | N OFF 19.7
2.451750 36.99 - 56.00 19.01 | N OFF 19.7
2.541750 --- 26.88 46.00 19.12 | N OFF 19.7
2.541750 39.19 - 56.00 16.81 | N OFF 19.7
2.643000 — 25.37 46.00 20.63 | N OFF 19.7
2.643000 33.79 - 56.00 2221 | N OFF 19.7




2.798250 --- 25.45 46.00 2055 | N OFF 19.7
2.798250 29.71 --- 56.00 26.29 | N OFF 19.7
2.910750 --- 25.27 46.00 20.73 | N OFF 19.7
2.910750 28.38 --- 56.00 2762 | N OFF 19.7
3.111000 --- 25.06 46.00 20.94 | N OFF 19.7
3.111000 30.50 --- 56.00 2550 | N OFF 19.7
3.288750 --- 25.19 46.00 20.81 | N OFF 19.7
3.288750 29.23 --- 56.00 26.77 | N OFF 19.7
3.729750 --- 26.06 46.00 1994 | N OFF 19.8
3.729750 33.12 --- 56.00 22.88 | N OFF 19.8
3.864750 --- 27.40 46.00 18.60 | N OFF 19.8
3.864750 37.62 --- 56.00 18.38 | N OFF 19.8
4.053750 --- 26.52 46.00 1948 | N OFF 19.8
4.053750 34.09 --- 56.00 2191 | N OFF 19.8
4.227000 --- 25.10 46.00 20.90 | N OFF 19.8
4.227000 26.96 --- 56.00 29.04 | N OFF 19.8
4.438500 --- 26.05 46.00 19.95 | N OFF 19.8
4.438500 31.51 --- 56.00 2449 | N OFF 19.8
4.807500 --- 26.98 46.00 19.02 | N OFF 19.8
4.807500 34.56 --- 56.00 2144 | N OFF 19.8
5.046000 --- 26.59 50.00 2341 | N OFF 19.8
5.046000 31.44 --- 60.00 28.56 | N OFF 19.8
5.253000 --- 26.77 50.00 23.23 | N OFF 19.8
5.253000 32.48 --- 60.00 2752 | N OFF 19.8
6.992250 --- 28.77 50.00 21.23 | N OFF 19.9
6.992250 42.24 --- 60.00 17.76 | N OFF 19.9
7.386000 --- 28.93 50.00 21.07 | N OFF 19.9
7.386000 36.73 --- 60.00 23.27 | N OFF 19.9
7.811250 --- 29.59 50.00 2041 | N OFF 20.0
7.811250 37.86 --- 60.00 22.14 | N OFF 20.0
8.175750 --- 30.89 50.00 19.11 | N OFF 20.0
8.175750 43.40 --- 60.00 16.60 | N OFF 20.0
8.733750 --- 31.58 50.00 18.42 | N OFF 20.0
8.733750 46.05 --- 60.00 1395 | N OFF 20.0
8.803500 --- 31.46 50.00 1854 | N OFF 20.0
8.803500 45.27 --- 60.00 1473 | N OFF 20.0
8.859750 --- 33.06 50.00 1694 | N OFF 20.0
8.859750 47.63 --- 60.00 12.37 | N OFF 20.0
9.282750 --- 33.54 50.00 16.46 | N OFF 20.0
9.282750 43.65 --- 60.00 16.35 | N OFF 20.0
9.757500 - 35.53 50.00 1447 | N OFF 20.1
9.757500 46.09 - 60.00 1391 | N OFF 20.1
10.322250 - 36.33 50.00 13.67 | N OFF 20.1
10.322250 52.21 === 60.00 779 | N OFF 20.1
11.019750 — 36.61 50.00 13.39 | N OFF 20.1
11.019750 52.31 === 60.00 7.69 | N OFF 20.1
11.499000 - 36.09 50.00 1391 | N OFF 20.1
11.499000 49.93 - 60.00 10.07 | N OFF 20.1
11.917500 - 35.47 50.00 1453 | N OFF 20.1
11.917500 48.97 === 60.00 11.03 | N OFF 20.1
12.165000 — 36.22 50.00 13.78 | N OFF 20.2
12.165000 49.27 === 60.00 10.73 | N OFF 20.2
12.486750 - 35.03 50.00 1497 | N OFF 20.2
12.486750 47.59 - 60.00 1241 | N OFF 20.2
12.750000 - 33.53 50.00 16.47 | N OFF 20.2
12.750000 45.00 === 60.00 15.00 | N OFF 20.2
13.060500 — 32.72 50.00 17.28 | N OFF 20.2
13.060500 42.81 === 60.00 1719 | N OFF 20.2
13.382250 - 33.59 50.00 1641 | N OFF 20.2
13.382250 43.16 --- 60.00 16.84 | N OFF 20.2
13.677000 - 34.06 50.00 1594 | N OFF 20.2
13.677000 43.24 -=- 60.00 16.76 | N OFF 20.2
14.032500 --- 33.21 50.00 16.79 | N OFF 20.2
14.032500 42.96 -=- 60.00 17.04 | N OFF 20.2
14.433000 - 32.83 50.00 17.17 | N OFF 20.2
14.433000 40.30 - 60.00 19.70 | N OFF 20.2
14.826750 - 33.09 50.00 1691 | N OFF 20.3
14.826750 40.86 -=- 60.00 19.14 | N OFF 20.3
15.564750 — 31.80 50.00 18.20 | N OFF 20.3
15.564750 39.42 - 60.00 20.58 | N OFF 20.3
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Appendix C. Radiated Spurious Emission

Temperature : 20~26.9°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 54.1~67.6%
TEL : 886-3-327-3456 Page Number : C1of C22

FAX : 886-3-328-4978
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Report No. : FR1D2414B

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5148.46 50.55 -23.45 74 39.89 34.1 11.84 | 35.28 | 108 20 P H
5150 42.53 -11.47 54 31.87 34.1 11.84 | 35.28 | 108 20 A H
* 5180 106.4 - - 95.57 34.22 11.88 | 35.27 | 108 20 P H
* 5180 99.13 - - 88.3 34.22 11.88 | 35.27 | 108 20 A H
H
802.11a
H
CH 36
5147.16 56.1 -17.9 74 45.44 34.1 11.84 | 35.28 | 100 | 255 P \Y,
5180MHz
5150 45.22 -8.78 54 34.56 34.1 11.84 | 3528 | 100 | 255 A |V
* 5180 106.75 - - 95.92 34.22 11.88 | 35.27 | 100 | 255 P \Y,
* 5180 99.33 - - 88.5 34.22 11.88 | 35.27 | 100 | 255 A |V
\Y
\Y,
5143 49 -25 74 38.36 34.1 11.83 | 35.29 | 107 20 P H
5102.18 39.89 -14.11 54 29.3 34.1 11.79 35.3 107 20 A H
* 5220 106.98 - - 95.94 34.38 1191 | 35.25 | 107 20 P H
* 5220 99.64 - - 88.6 34.38 1191 | 35.25 | 107 20 A H
5395.88 48.29 -25.71 74 36.76 34.69 12.01 | 35.17 | 107 20 P H
802.11a
5457.48 39.49 -14.51 54 27.84 34.7 12.08 | 35.13 | 107 20 A H
CH 44
5113.36 49.5 -24.5 74 38.9 34.1 11.8 35.3 110 261 P \Y,
5220MHz
5101.92 40.03 -13.97 54 29.44 34.1 11.79 35.3 110 261 A |V
* 5220 106.63 - - 95.59 34.38 11.91 | 35.25 | 110 261 P \Y,
* 5220 99.24 - - 88.2 34.38 11.91 | 35.25 | 110 261 A |V
5395.6 48.86 -25.14 74 37.33 34.69 12.01 | 35.17 | 110 261 P \Y
5460 39.41 -14.59 54 27.76 34.7 12.08 35.13 110 261 A \%
TEL : 886-3-327-3456 Page Number : C2 of C22

FAX : 886-3-328-4978
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5132.86 49.48 -24.52 74 38.85 34.1 11.82 | 35.29 | 102 19 P H
5118.56 39.87 -14.13 54 29.25 34.1 11.81 35.29 102 19 A H
5240 105.24 - - 94.1 34.46 11.92 35.24 102 19 P H
5240 98.74 - - 87.6 34.46 11.92 35.24 102 19 A H
5443.76 48.82 -25.18 74 37.2 34.7 12.06 35.14 102 19 P H
802.Ha 5459.72 39.48 -14.52 54 27.83 34.7 12.08 35.13 102 19 A H
a8 5130.78 49 -25 74 38.37 34.1 11.82 35.29 103 260 P \%
5240MHz
5121.16 40.04 -13.96 54 29.42 34.1 11.81 | 35.29 | 103 | 260 A |V
5240 106.96 - - 95.82 34.46 11.92 35.24 103 260 P \%
5240 99.44 - - 88.3 34.46 11.92 | 35.24 | 103 | 260 AV
5400.36 48.74 -25.26 74 37.19 34.7 12.01 35.16 103 260 P \%
5460 39.42 -14.58 54 27.77 34.7 12.08 35.13 103 260 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C22
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Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10360 43.09 -25.11 68.2 46.16 37.32 18.42 | 58.81 - - P H
13380 47.61 -26.39 74 45.44 39.04 21.07 | 57.94 - - P H
14480 47.97 -26.03 74 43.98 39.56 21.96 | 57.53 - - P H
15540 46.07 -27.93 74 40.02 40.2 2259 | 56.74 - - P H
17912 51.69 -22.31 74 40.92 41.41 2445 | 55.09 - - P H
17912 41.82 -12.18 54 31.05 41.41 24.45 | 55.09 - - A H
H
H
H
H
H
802.11a
H
CH 36
10360 43.17 -25.03 68.2 46.24 37.32 18.42 | 58.81 - - P \Y,
5180MHz
13369 47.94 -26.06 74 45.76 39.06 21.06 | 57.94 - - P \%
14480 47.99 -26.01 74 44 39.56 21.96 | 57.53 - - P \Y,
15540 46.62 -27.38 74 40.57 40.2 2259 | 56.74 - - P \Y,
17736 51.47 -22.53 74 40.79 41.54 2431 | 55.17 - - P \%
17736 41.61 -12.39 54 30.93 41.54 2431 | 55.17 - - A \Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C4 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10440 45.5 -22.7 68.2 48.22 37.52 18.48 | 58.72 - - P H
13358 47.66 -26.34 74 45.47 39.08 21.05 | 57.94 - - P H
14491 47.61 -26.39 74 43.59 39.58 21.96 | 57.52 - - P H
15660 46.84 -27.16 74 40.4 40.32 22.67 | 56.55 - - P H
17780 51.73 -22.27 74 40.96 41.58 2434 | 55.15 - - P H
17780 42.48 -11.52 54 31.71 41.58 2434 | 55.15 - - A H
H
H
H
H
H
802.11a
H
CH 44
10440 44.55 -23.65 68.2 47.27 37.52 18.48 | 58.72 - - P \Y
5220MHz
13369 47.43 -26.57 74 45.25 39.06 21.06 | 57.94 - - P \%
14499 47.92 -26.08 74 43.87 39.6 21.97 | 57.52 - - P \Y,
15660 46.54 -27.46 74 40.1 40.32 22.67 | 56.55 - - P \Y,
17725 51.9 -22.1 74 41.25 41.53 24.3 55.18 - - P \%
17725 42.1 -11.9 54 31.45 41.53 24.3 55.18 - - A \Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C5 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 45.11 -23.09 68.2 47.64 37.64 18.51 58.68 - - P H
13399 47.98 -26.02 74 45.84 39 21.09 | 57.95 - - P H
14491 47.98 -26.02 74 43.96 39.58 21.96 57.52 - - P H
15720 48.19 -25.81 74 41.48 40.46 22.7 56.45 - - P H
15720 38.03 -15.97 54 31.32 40.46 22.7 56.45 - - A H
17714 51.7 -22.3 74 41.08 41.51 24.29 55.18 - - P H
17714 41.46 -12.54 54 30.84 41.51 24.29 55.18 - - A H
H
H
H
H
802.11a
H
CH 48
10480 45.08 -23.12 68.2 47.61 37.64 18.51 58.68 - - P \%
5240MHz
13347 47.94 -26.06 74 45.73 39.11 21.04 57.94 - - P \%
14499 47.85 -26.15 74 43.8 39.6 21.97 57.52 - - P \%
15720 48.39 -25.61 74 41.68 40.46 22.7 56.45 - - P \%
15720 38.24 -15.76 54 31.53 40.46 22.7 56.45 - - A \%
17758 51.38 -22.62 74 40.66 41.56 24.32 55.16 - - P \%
17758 41.58 -12.42 54 30.86 41.56 24.32 55.16 - - A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
TEL : 886-3-327-3456 Page Number : C6 of C22
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Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)

5148.2 56.24 -17.76 74 45.58 34.1 11.84 35.28 100 21 P H

5150 45.83 -8.17 54 35.17 34.1 11.84 35.28 100 21 A H

* 5180 108.66 - - 97.83 34.22 11.88 35.27 100 21 P H

* 5180 99.71 - - 88.88 34.22 11.88 35.27 100 21 A H

802.11ax H
HE20 Full H
CH 36 5146.64 58.72 -15.28 74 48.06 34.1 11.84 35.28 100 256 P \%
5180MHz 5150 49.02 -4.98 54 38.36 34.1 11.84 | 3528 | 100 | 256 | A | V
* 5180 108.93 - - 98.1 34.22 11.88 35.27 100 256 P \%

* 5180 100.06 - - 89.23 34.22 11.88 35.27 100 256 A \%

\%

\%

5099.32 49.08 -24.92 74 38.5 34.1 11.78 35.3 107 20 P H

5107.12 39.91 -14.09 54 29.32 34.1 11.79 35.3 107 20 A H

* 5220 108.74 - - 97.7 34.38 11.91 35.25 107 20 P H

* 5220 99.44 - - 88.4 34.38 11.91 35.25 107 20 A H

802.11ax 5422.48 48.99 -25.01 74 37.41 34.7 12.04 35.16 107 20 P H
HEZ20 Full 5454.96 39.51 -14.49 54 27.87 34.7 12.07 35.13 107 20 A H
CH 44 5109.2 49.75 -24.25 74 39.15 34.1 11.8 35.3 111 261 P \%
5220MHz 5117.78 40.05 |-13.95 54 29.44 34.1 1181 | 353 | 111 | 261 | A | V
* 5220 108.64 - - 97.6 34.38 11.91 35.25 111 261 P \%

* 5220 99.64 - - 88.6 34.38 11.91 35.25 111 261 A \%

5417.44 47.55 -26.45 74 35.98 34.7 12.03 35.16 111 261 P \%

5455.8 39.42 -14.58 54 27.78 34.7 12.07 35.13 111 261 A \%

TEL : 886-3-327-3456 Page Number : C7 of C22
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5070.46 50.3 -23.7 74 39.82 34.04 11.75 35.31 102 19 P H
5102.7 39.89 -14.11 54 29.3 34.1 11.79 35.3 102 19 A H
5240 107.34 - - 96.2 34.46 11.92 | 35.24 | 102 19 P H
5240 98.84 - - 87.7 34.46 11.92 35.24 102 19 A H
802.11ax 5423.88 4853 |-25.47 74 36.95 34.7 12.04 | 35.16 | 102 | 19 P | H
HE20 Full 5460 39.49 -14.51 54 27.84 34.7 12.08 35.13 102 19 A H
CH 48 5103.74 49.34 -24.66 74 38.75 34.1 11.79 35.3 103 260 P \%
5240MHz 5087.36 40.06 | -13.94 54 2953 | 34.07 | 11.77 | 3531 | 103 | 260 | A | V
5240 109.04 - - 97.9 34.46 11.92 35.24 103 260 P \%
5240 99.58 - - 88.44 34.46 11.92 | 35.24 | 103 | 260 AV
5380.48 49.22 -24.78 74 37.73 34.66 12 35.17 103 260 P \%
5459.72 39.41 -14.59 54 27.76 34.7 12.08 35.13 103 260 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8 of C22
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 43.04 -25.16 68.2 46.11 37.32 18.42 58.81 - - P H
13369 47.83 | -26.17 74 45.65 39.06 21.06 | 57.94 - - P H
14480 47.95 -26.05 74 43.96 39.56 21.96 57.53 - - P H
15540 45.39 -28.61 74 39.34 40.2 22.59 56.74 - - P H
17791 52.02 -21.98 74 41.23 41.59 24.35 55.15 - - P H
17791 42.04 -11.96 54 31.25 41.59 24.35 55.15 - - A H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 43.98 -24.22 68.2 47.05 37.32 18.42 58.81 - - P \%
5180MHz 13347 4791 | -26.09 74 45.7 39.11 | 21.04 | 57.94 - - P |V
14491 47.6 -26.4 74 43.58 39.58 21.96 57.52 - - P \%
15540 45.46 -28.54 74 39.41 40.2 22.59 56.74 - - P \%
17791 51.78 -22.22 74 40.99 41.59 24.35 55.15 - - P \%
17791 41.94 -12.06 54 31.15 41.59 24.35 55.15 - - A \%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C9 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 44.98 -23.22 68.2 47.7 37.52 18.48 58.72 - - P H
13380 48.06 |-25.94 74 45.89 39.04 21.07 | 57.94 - - P H
13380 38.8 -15.2 54 36.63 39.04 21.07 57.94 - - A H
14499 48.52 -25.48 74 44.47 39.6 21.97 57.52 - - P H
14499 39.17 -14.83 54 35.12 39.6 21.97 57.52 - - A H
15660 46.97 -27.03 74 40.53 40.32 22.67 56.55 - - P H
17835 51.73 -22.27 74 40.95 41.53 24.38 55.13 - - P H
17835 41.04 -12.96 54 30.26 41.53 24.38 55.13 - - A H
H
H
802.11ax H
HE20 Full H
CH 44 10440 44.29 -23.91 68.2 47.01 37.52 18.48 58.72 - - P \%
5220MHz 13369 48 -26 74 4582 | 39.06 | 21.06 | 57.94 - - P |V
13369 37.29 -16.71 54 35.11 39.06 21.06 57.94 - - A \%
14499 48.08 -25.92 74 44.03 39.6 21.97 57.52 - - P \%
14499 38.06 -15.94 54 34.01 39.6 21.97 57.52 - - A \%
15660 45.68 -28.32 74 39.24 40.32 22.67 56.55 - - P \%
17824 51.75 -22.25 74 40.96 41.55 24.37 55.13 - - P \%
17824 41.02 -12.98 54 30.23 41.55 24.37 55.13 - - A \%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C10 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 44.78 -23.42 68.2 47.31 37.64 18.51 58.68 - - P H
13347 48.57 -25.43 74 46.36 39.11 21.04 57.94 - - P H
13347 40.1 -13.9 54 37.89 39.11 21.04 57.94 - - A H
14499 48.17 -25.83 74 44.12 39.6 21.97 57.52 - - P H
14499 38.63 -15.37 54 34.58 39.6 21.97 57.52 - - A H
15720 47.32 -26.68 74 40.61 40.46 22.7 56.45 - - P H
17791 51.27 -22.73 74 40.48 41.59 24.35 55.15 - - P H
17791 41.81 -12.19 54 31.02 41.59 24.35 55.15 - - A H
H
H
802.11ax H
HE20 Full H
CH 48 10480 44.51 -23.69 68.2 47.04 37.64 18.51 58.68 - - P \%
5240MHz 13358 47.83 | -26.17 74 4564 | 39.08 | 21.05 | 57.94 - - P |V
14499 48.05 -25.95 74 44 39.6 21.97 57.52 - - P \%
14499 37.74 -16.26 54 33.69 39.6 21.97 57.52 - - A \%
15720 47.74 -26.26 74 41.03 40.46 22.7 56.45 - - P \%
17780 51.8 -22.2 74 41.03 41.58 24.34 55.15 - - P \%
17780 41.85 -12.15 54 31.08 41.58 24.34 55.15 - - A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
TEL : 886-3-327-3456 Page Number : C11 of C22
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5143.78 51.88 -22.12 74 41.22 34.1 11.84 | 35.28 | 100 15 P H
5132.08 43.92 -10.08 54 33.29 34.1 11.82 | 35.29 | 100 15 A H
* 5180 116.21 - - 105.38 34.22 11.88 | 35.27 | 100 15 P H
* 5180 109.7 - - 98.87 34.22 11.88 | 35.27 | 100 15 A H
802.11ax
H
HE20
H
Partial 26/0
5084.24 50.77 -23.23 74 40.24 34.07 11.77 | 35.31 | 100 | 255 P \Y,
CH 36
5132.34 44.25 -9.75 54 33.62 34.1 11.82 | 3529 | 100 | 255 A |V
5180MHz
* 5180 116.66 - - 105.83 34.22 11.88 | 35.27 | 100 | 255 P \Y,
* 5180 109.55 - - 98.72 34.22 11.88 | 35.27 | 100 | 255 A |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5087.36 48.88 -25.12 74 38.35 34.07 11.77 | 35.31 | 100 35 P H
5146.9 40.01 -13.99 54 29.35 34.1 11.84 | 35.28 | 100 35 A H
* 5240 114.51 - - 103.37 34.46 11.92 | 35.24 | 100 35 P H
* 5240 108.15 - - 97.01 34.46 11.92 | 35.24 | 100 35 A H

802.11ax
5400.36 48.21 -25.79 74 36.66 34.7 12.01 | 35.16 | 100 35 P H

HE20
5402.6 40.05 -13.95 54 28.5 34.7 12.01 | 35.16 | 100 35 A H
Partial 26/8
5097.24 50.08 -23.92 74 39.51 34.09 11.78 35.3 100 268 P \%
CH 48

5127.4 40.17 -13.83 54 29.54 34.1 11.82 | 35.29 | 100 268 A \Y,

5240MHz
* 5240 114.47 - - 103.33 34.46 11.92 | 35.24 | 100 268 P \%
* 5240 107.57 - - 96.43 34.46 11.92 | 35.24 | 100 268 A \%
5411 47.71 -26.29 74 36.15 34.7 12.02 | 35.16 | 100 268 P \Y,
5402.6 39.37 -14.63 54 27.82 34.7 12.01 | 35.16 | 100 268 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5150 59.09 -14.91 74 48.43 34.1 11.84 35.28 100 19 P H
5150 50.11 -3.89 54 39.45 34.1 11.84 35.28 100 19 A H
* 5190 104.48 - - 93.6 34.26 11.89 35.27 100 19 P H
* 5190 95.38 - - 84.5 34.26 11.89 35.27 100 19 A H
802.11ax 5365.08 48.5 -25.5 74 37.06 34.63 11.99 35.18 100 19 P H
HE40 Full 5453 39.13 -14.87 54 27.49 34.7 12.07 35.13 100 19 A H
CH 38 5145.6 60.43 -13.57 74 49.77 34.1 11.84 35.28 100 275 P \%
5190MHz 5150 51.85 | -2.15 54 41.19 34.1 11.84 | 3528 | 100 | 275 | A | V
* 5190 105.11 - - 94.23 34.26 11.89 35.27 100 275 P \%
* 5190 95.78 - - 84.9 34.26 11.89 35.27 100 275 A \%
5458.6 48.15 -25.85 74 36.5 34.7 12.08 35.13 100 275 P \%
5459.44 39.02 -14.98 54 27.37 34.7 12.08 35.13 100 275 A \%
5147.68 49.49 -24.51 74 38.83 34.1 11.84 35.28 100 23 P H
5146.9 40.53 -13.47 54 29.87 34.1 11.84 35.28 100 23 A H
* 5230 105.4 - - 94.3 34.42 11.92 35.24 100 23 P H
* 5230 96.7 - - 85.6 34.42 11.92 35.24 100 23 A H
802.11ax 5394.48 49.43 -24.57 74 37.9 34.69 12.01 35.17 100 23 P H
HE40 Full 5387.48 39.66 -14.34 54 28.16 34.67 12 35.17 100 23 A H
CH 46 5099.32 49.65 -24.35 74 39.07 34.1 11.78 35.3 107 261 P \%
5230MHz 5150 41.6 -12.4 54 30.94 34.1 11.84 | 3528 | 107 | 261 | A | V
* 5230 106.94 - - 95.84 34.42 11.92 35.24 107 261 P \%
* 5230 97.6 - - 86.5 34.42 11.92 35.24 107 261 A \%
5392.52 49.45 -24.55 74 37.92 34.69 12.01 35.17 107 261 P \%
5456.36 39.46 -14.54 54 27.82 34.7 12.07 35.13 107 261 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C14 of C22
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FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

10380 43.34 -24.86 68.2 46.33 37.36 18.44 58.79 - - P H

13347 47.23 -26.77 74 45.02 39.11 21.04 57.94 - - P H

14499 48.04 -25.96 74 43.99 39.6 21.97 57.52 - - P H

14499 37.74 -16.26 54 33.69 39.6 21.97 57.52 - - A H

15570 46.48 -27.52 74 40.36 40.2 22.62 56.7 - - P H

17835 51.8 -22.2 74 41.02 41.53 24.38 55.13 - - P H

17835 41.37 -12.63 54 30.59 41.53 24.38 55.13 - - A H

H

H

H

802.11ax H
HE40 Full H
CH 38 10380 44.02 -24.18 68.2 47.01 37.36 18.44 58.79 - - P \%
5190MHz 13391 47.94 | -26.06 74 4578 | 39.02 | 21.08 | 57.94 - - P |V
14499 48.36 -25.64 74 44.31 39.6 21.97 57.52 - - P \%

14499 38.3 -15.7 54 34.25 39.6 21.97 57.52 - - A \%

15570 46.95 -27.05 74 40.83 40.2 22.62 56.7 - - P \%

17736 51.36 -22.64 74 40.68 41.54 24.31 55.17 - - P \%

17736 40.62 -13.38 54 29.94 41.54 24.31 55.17 - - A \%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C15 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10460 44.95 -23.25 68.2 47.57 37.58 18.5 58.7 - - P H
13347 47.59 -26.41 74 45.38 39.11 21.04 57.94 - - P H
14499 48.17 -25.83 74 44.12 39.6 21.97 57.52 - - P H
14499 38.27 -15.73 54 34.22 39.6 21.97 57.52 - - A H
15690 46.41 -27.59 74 39.84 40.38 22.69 56.5 - - P H
17747 51.31 -22.69 74 40.62 41.55 24.31 55.17 - - P H
17747 40.79 -13.21 54 30.1 41.55 2431 55.17 - - A H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 46.16 -22.04 68.2 48.78 37.58 18.5 58.7 - - P \%
5230MHz 13380 48.76 | -25.24 74 46.59 | 39.04 | 21.07 | 57.94 - - P |V
13380 39.32 -14.68 54 37.15 39.04 21.07 57.94 - - A \%
14499 47.97 -26.03 74 43.92 39.6 21.97 57.52 - - P \%
15690 47.08 -26.92 74 40.51 40.38 22.69 56.5 - - P \%
17846 51.81 -22.19 74 41.03 41.51 24.39 55.12 - - P \%
17846 41.65 -12.35 54 30.87 41.51 24.39 55.12 - - A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
TEL : 886-3-327-3456 Page Number : C16 of C22
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Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.72 60.23 -13.77 74 49.57 34.1 11.84 35.28 100 24 P H
5150 50.91 -3.09 54 40.25 34.1 11.84 35.28 100 24 A H
* 5210 99.92 - - 88.92 34.34 11.91 | 35.25 | 100 24 P H
* 5210 91.89 - - 80.89 34.34 11.91 | 35.25 | 100 24 A | H
802.11ax 5419.68 48.76 -25.24 74 37.19 34.7 12.03 35.16 100 24 P H
HES8O0 Full 5350 39.49 -14.51 54 28.09 34.6 11.98 35.18 100 24 A H
CH 42 5148.2 62.18 -11.82 74 51.52 34.1 11.84 35.28 109 262 P \%
5210MHz 5147.94 52.63 | -1.37 54 41.97 34.1 11.84 | 3528 | 109 | 262 | A | V
* 5210 101.06 - - 90.06 34.34 11.91 35.25 109 262 P \%
* 5210 92.67 - - 81.67 34.34 11.91 35.25 109 262 A \%
5358.36 49.36 | -24.64 74 37.93 34.62 11.99 | 35.18 | 109 | 262 P |V
5349.96 39.56 -14.44 54 28.16 34.6 11.98 35.18 109 262 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C22
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10420 4411 -24.09 68.2 46.92 37.46 18.47 58.74 - - P H
13369 47.8 -26.2 74 45.62 39.06 21.06 | 57.94 - - P H
14499 48.34 -25.66 74 44.29 39.6 21.97 57.52 - - P H
14499 38.83 -15.17 54 34.78 39.6 21.97 57.52 - - A H
15630 46.19 -27.81 74 39.88 40.26 22.65 56.6 - - P H
17725 52.12 -21.88 74 41.47 41.53 24.3 55.18 - - P H
17725 41.01 -12.99 54 30.36 41.53 24.3 55.18 - - A H
H
H
H
802.11ax H
HES8O Full H
CH 42 10420 43.75 -24.45 68.2 46.56 37.46 18.47 58.74 - - P \%
5210MHz 13251 4754 | -26.46 74 4547 | 39.05 | 20.95 | 57.93 - - P |V
14499 48.49 -25.51 74 44.44 39.6 21.97 57.52 - - P \%
14499 39.07 -14.93 54 35.02 39.6 21.97 57.52 - - A \%
15630 47.42 -26.58 74 41.11 40.26 22.65 56.6 - - P \%
17967 51.55 -22.45 74 40.66 41.47 24.49 55.07 - - P \%
17967 41.01 -12.99 54 30.12 41.47 24.49 55.07 - - A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
TEL : 886-3-327-3456 Page Number : C18 of C22
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FCC RADIO TEST REPORT

Report No. : FR1D2414B

Emission above 18GHz

WIFI 802.11ax HE80 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
39846 41.49 -32.51 74 40.63 44.6 14.77 58.51 - - P H
H
H
H
H
H
H
H
H
H
H

802.11ax
H

HES8O Full
39626 41.41 -32.59 74 41.18 445 14.68 58.95 - - P \%

SHF
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI 802.11ax HE8O0 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
31.89 2259 |-17.41 40 28.31 23.39 0.99 30.1 - - P H
92.37 31.31 -12.19 43.5 44.6 15.01 1.71 30.01 - - P H
168.51 28.02 |-15.48 43.5 39.84 15.71 2.33 29.86 - - P H
787.9 30.43 |-15.57 46 26.94 27.82 4.96 29.29 - - P H
877.5 31.75 -14.25 46 26.6 28.76 5.31 28.92 - - P H
934.9 335 -12.5 46 27.31 29.37 5.52 28.7 - - P H
H
H
H
H
H

802.11ax
H

HES8O Full
L 30 32.11 -7.89 40 36.64 24.57 1.01 30.11 - - P \%
58.62 2435 -15.65 40 41.3 11.8 1.29 30.04 - - P \%
91.02 311 -12.4 43.5 44.7 14.73 1.7 30.03 - - P \%
736.1 30.77 -15.23 46 28.22 27.27 4.74 29.46 - - P \%
862.1 32.66 -13.34 46 27.58 28.87 5.21 29 - - P \%
955.9 34.21 -11.79 46 26.68 30.59 5.57 28.63 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C20 of C22




ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C21 of C22
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A)/(HIV)
802.11a 5150 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36
5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission

Temperature : 20~26.9°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 54.1~67.6%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR1D2414B

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

0+1

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20220430

Haesabphtur

5030, 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52

Frequency (MH2)
£03CHO7-HY

ndition +PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2022.04.30

S

e s WA
Py, Se— WW

VG 54
e

000 2000, 3000, 4000, 5000, 5000,
Frequency (MHz)

site £03CHO7-HY

+ PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Avg.

1 (@Buvim)

Date: 20220430

1300
1200
10
1000

800)
700)
s00)

JM\

/

500

7

309
200
109

N

site

Condition

0 5030 5050, 5070. 50%0. 5110, 5130 5
Frequency (Miz)

+03CHOT-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW10.010KHz SWT:Auto

150 5170 5190, 5210, 5230, 5260

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

0+1

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022.04.30

M

s00
o T TR T e Ww»mw
109
309
209
100

WS S e S Sne Sl S S se ma

+03CHO7-HY

Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5250

) (@Buvim)

Date: 2022.04.30

oo A== ] o .

PEAKUIL

AVG 54

P

B

2000, 3000, 4000, 5000.
Frequency (MHz)

+03CHO7-HY
+PEAK(UNII) 3m HE_ANT 00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KH2 SWT:AUto

5000,

Avg.

A @BuVim)

Date: 20220430

200
109
5030, 5050 5070, 5090, 510, 5130, 5150 5170 5190, 5210. 5230 5260
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

0+1

Horizontal

Fundamental

Avg.

"
m

- yammy

300)
200
109
5030, 5050 5070, 5090. 510, 5130, 5150 5170 5190, 5210. 5230 5260
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o— e [—
1000 5 1000
by "
700 w‘ USSR e e Y A peaxwin/|
600 ¥ 600 AVG 54
R TR R " 0 ; FyTm—,S A it V‘W 500y A AT AT e
0o ! Y E——
o T - T
s ———. o ————
Peak
ond
]

Left blank
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FAX : 886-3-328-4978
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Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220430

e

1000 l‘

900

09 PEAK_BE| 74
709 W

) it s

180 5210 5230 5250, 5270, 5290, 5310, 6330, 5350, 5370. 5300. 5410 5430,
Frequency (MHz)

)
+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

EC)

Left blank

Avg.

1 (@BuVim)

Date: 20220430

e
soof— '

T80 5210 5230 5250, 5270, 5290, 5310, 56330, 5350, 5370, 5300. 5410 5430,
y (M2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

EC)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

0+1

Vertical Fundamental

A (@BuVim) Date: 20220430 ) (@Buvim) Date: 20220430
1300) 1300

1200) 1200

1100)

00|

1009 "‘/‘\ 1000

909 904

s00) w0

709 N 7o U= TS 1 Y M PEAK(UHY
o 9 G 54
00 o 1 " W i 500 WM —

400 : I 400

Avg.

309
209 200
100 100
| T Y T T £ o ED E 7
Mecvone reasone )
oscrorv -
CondifonPEAK_BE 74 3m HF_ANT 00075562 VERTICAL Conditon PEAKIUNI) 3 HF_ANT_0007sse2 VERTICAL
RBA1000 000K VW00 000KH: SWTAUS RBIH1000 000K VEW3000 000kH SWTAuto
P, v 20220430
1300
1200
g
1000 .
s0d
I
s |
70 \
o - ~
/ 5
500 — N
30
209
100
S E e B S0 5 i B w0 w0 5
Feavone
e -
Comdifon | AVG.BE 543m HF_ANT 00075562 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

0+1 Vertical Fundamental

1 (@BuVim) Date: 20220430

1000
900
09 PEAK_BE| 74
709
o \\“
v ;

!

o) Ty

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430, 5460
Frequency (Hz)
+03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim)

900 i
s00)
700)

600) VG BE 54|
500

Date: 20220430

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410. 5430. 5460
y (M2)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
0+1 Horizontal Fundamental
- v I
100.0| W 100.0|
a0 ! a0
700 qoof UT T T L Y S — )
EL ey rropn vt it T e TR L 509 . bt
00| e - L ‘n.nM
ST s
o o oo o e
Peak
od
wod
o 4
700) k
09 7
s /
o~
T |
AN AN
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220430

e y

-

o H

L Medin i i~

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430. 5460
Frequency (MHz)

)
+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

Left blank

Avg.

1 (@BuVim)

-
L

600) \ VG BE 54|
500 B
400)

Date: 20220430

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410. 5430. 5460
y (M2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D9 of D50



ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

0+1 Vertical Fundamental

A (@BuVim) Date: 20220430

v I
100.0| (‘[{\/\l 100.0|
o
700 qoof UT T T L Y S — )
600 600 AVG 54
500 o | "y .AT/ 500/ WWWW i
ap VIR il il 40.) -

e T e s
o o e R ANE o

Peak
od
wod

300)
200
109
5030, 5050 5070, 5090, 510, 5130, 5150 5170 5190, 5210. 5230 5260
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D10 of D50



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

0+1

Vertical

Fundamental

Peak

Date: 20220430

w00 otAk oe 74
70
o M h(“w
;
500 Py ; ;
o . b »
ad
09
209
100
D e N T =
reauency (e
oscho7 v
Condion PEAK_BE 74 3m HF_ANT 00075562 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 20220430

900)
s00)
700)
500)

. 6 B[54
s00) -/

wn/

200

200

100

T80 5210 5230 5250, 5270, 5290, 5310, 56330, 5350, 5370, 5300. 5410 5430,
y (M2)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

EC)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

0+1

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20220430

1300
1200
100
1000
900
500

700
500
50
400
300
209
109

bt A O

B4

)
MWMMM

site
Condition

5030, 5050 5070 5090, 5110, 5130
Frea

o
ency (Wiz)

+03CHO7-HY

*PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KH: SWT:Auto

50, 5170, 5190, 5210 5230 6260

el (dBuVim)

Date: 20220430

o UT TPl

200

MWWWAWW%MWJ ot

PEAK(UND)

AVG_54
ohe

2000, 3000, 300, 5000.
Frequency (MHz)
$03CHO7-HY

*PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:2000.000KHz SWT:Auto

5000,

Avg.

1 (@Buvim)

Date: 20220430

S

\

site
Condition

0 5030, 5050, 5070, 5090. 5110, 5130
Frea

51
ency (Wiz)
+03CHOT-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW10.010KHz SWT:Auto

0. 5170 5190 5210, 5230, 5260

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

0+1

Vertical

Fundamental

A (@BuVim)

Date: 2022.04.30

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@Buvim) Date: 2022.04.30
1300 1300
1200 1200
1109 o 1
1000 3 1000
900 904
s00) w0
700) o T e L === H PEAK(UILY
600 i f & 600 )
. S———
:: i TR T S A N’M\ j:zW TR e T o it
300 304
209 200
100 00
5030, 5050 5070, 500 MO, 510 150 G470 5190 G210 5230 5260 000 7000, ED 000 5000 G000, 7
roquency (WHz) Frequency (MHD)
<03CHO7-HY te +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condit + PEAK(UNII) 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto + RBW:1000.000KHz VBW:3000.000KH2 SWT:AUto
Peak
A (@Buvim) Date: 2022.04.30
1300
1200
1100
1000
900
500
700 A
600
500
o B N N N g —
300
209
100
030, 5050 5070, 5090 MO, 510 5150 5170 5190 5210 5230 5260
requency (WH2)
site £03CHOT-HY
Condition $AVG_BE_54 3m HE_ANT_00075962 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

0+1

Horizontal

Fundamental

Peak

) @Buvim) Date: 2022.04.30
f vr\%‘w
B
i e i i W\Wﬂ kg
030, 5050 5070 5090, G0 610 S1s0 G0 G100 G210 530 520
Frequency (WHe)
0acHo7-HY
ondition  PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

Date: 2022.04.30

j =T 1 Y SR PEAK(UHY

A6 54

:MW

EP R et

+03CHO7-HY
+PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

3000, 5000. 5000, 7

4000,
Frequency (MHz)

Avg.

‘ N

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

0+1 Horizontal Fundamental

1 (@BuVim) Date: 20220430

1000
900)
s00) PERK_BE[74
700
500
500
4 e M M

180 5210 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430. 5460
Frequency (Hz)

+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

Peak Left blank

s m) oue 20220430
1309
1209
109
1009
200
500
700
509 \ e
500 \
400 u
%09
209
109
D e T

y (M2)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - L

0+1 Vertical Fundamental

- v T
110.0 110.0| 1
1000 (\p 1000
i
700 qoof UT T T L Y I — L)
500) i r ",W | 500 =T
00" i ‘n.nM
S STT — B
AN o so wato
Peak
s0q
wod

w09
w09
09 1
P ya

A =

300)
200
109
5030, 5050 5070, 5090. 510, 5130, 5150 5170 5190, 5210. 5230 5260
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

0+1 Vertical Fundamental

) @Buvim) Date: 2022.04.30
1300

1200

1100

1000 m]

900)

s00)

PEAK_BE|74]
700
500)

o g

0 Vo

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370. 5300, 5410. 5430, 5460
Frequency (Hz)
+03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 20220430

A
900)
s00)
700 \\
600) VG BE 54|
500

T80 5210 5230 5250, 5270, 5290, 5310, 56330, 5350, 5370, 5300. 5410 5430, 0
y (M2)

site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D17 of D50
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

0+1

Horizontal

Fundamental

Peak

Date: 2022.04.30

A

0. 5080, M0, 5130, 5150 5170 5190, 5210, 5230, 5260
Frequency (MHz)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

3000, 5000.

4000,
Frequency (MHz)

+03CHO7-HY
+PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Avg.

Date: 20220430

IS

—

5030, 5050 5070, 5090. 510, 5130, 5150 5170 5190, 5210. 5230, 5260
requency (MHz)

()

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220430

»"vvl'\\
-
- s

e ; 4 i

180 5210, 5230 5250 5270, 5290, 5310, 6330, 5350, 5370. 5300, 5410 5430,
Frequency (MHz)

)
+03CHO7-HY

ndition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

EC)

Left blank

Avg.

1 (@BuVim)

Date: 20220430

Y

site
Condi

T80 5210 5230 5250, 5270, 5290, 5310, 56330, 5350, 5370, 5300. 5410 5430,
y (M2)
+03CHO7-HY
ftion +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

EC)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D19 of D50



ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - L

0+1 Vertical Fundamental

A (@BuVim) Date: 20220430 ) (@Buvim) Date: 20220430
1300) 1300

1200) 1200

1100)

1000 H 1000

900) 904

s00) Jl 804

700 (//v T e e L 1 Y LJ 1 PEAK(UN).
o o AVG_54
O bl it SPEES——— =
00| 00 it T

300]
200 200]
109 100
5030, 5050 5070, 5000, 5110, 510 5150 5170, 5190, 5210. 5230 5250 000 2000, 3000, 4000, 5000. 5000, 7
Frequency (Hz) Frequency (MHz)
+03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VEW:3000.000KHz SWT:AUtD
A @BuVim) Date: 20220430
1300)
1200)
100)
1000)

500 a
600 vl

50.0 /

1 T
300)
200
109
5030, 5050 5070, 5090, 5110, 5130, 5150 5170 5190, 5210. 5230, 5260
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220430

1000 i

200

00 PERK B[ 74
700

500

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300, 5410, 5430. 5460
Frequency (MHz)

)
+03CHO7-HY

Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 20220430

wl |/

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410. 5430. 5460
y (M2)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/0 CH36 5180MHz

0+1 Horizontal Fundamental
sod
wd
700 qoof UT M T LW [ 1 JER— VT
00 _ ,W.WMMUJ iy | 50 P E———— T
400 et
s

e oo AT AN e AN

Peak
s0q
1w0q )
wd
i
500 A
s W
400, o n e e
s

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH36 5180MHz

0+1

Vertical

Fundamental

Avg.

o
o L
w0

N

N
ZZ 1 m
wnﬁ B -

5030. 5050 5070, 5000. 5110. 5130 5150, 5170, 5190. 5210, 5230,
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5260

Left blank

" .
700 USSR e e Y | peaku
S0 PP RELS A 509 s T
o b —
o T - T
s Ao o o
Peak
ond

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH48 5240MHz - L

0+1 Horizontal Fundamental

A (@BuVim) Date: 20220513 evel @BuVI

Date: 20220513

1300
1200

0o o
o wnd
oy o
w09 ‘ w

4 I e I TR T b o)
soof 1 st e s0d [ ———
409 1 B e

300

200)
100

0 5030 5050. 5070. 5090, 510, 5130, 5150 6170, 5190 5210 5230, 5260 000
Frequency (1MH)

2000, 3000, 4000, 5000, 7000
Frequency (MHz)
+03CHO7-HY site
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO

+03CHO7-HY
+PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220513

5030, 5050. 5070. 5090 50 5130. 5150 5170, 5190 5210 6230, 5260
requency (1H2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH48 5240MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220513

s0s PEA B 74
700

o0

S0k i ot Ve

180 5210, 5230 5250 5270, 5290, 6310, 5330, 6350, 6370. 5390. 410, 5430. 5460
Frequency (HH2)

)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO

Left blank

Avg.

1 (@BuVim) Date: 20220513

e
a0.0F———

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370, 5390. 5410. 5430. 5460
y (MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH48 5240MHz - L

0+1

Vertical

Fundamental

A (@BuVim)

Date: 20220513

Avg.

!
o
b
"
‘

300
200
109
5030, 5050. 5070. 5090 50 5130. 5150 5170, 5190 5210 6230, 5260
requency (1H2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto

ovel g8y Date: 20220513
1300 1300
1200 1200
109 o)
1000 1000
s00) 904
500 (‘\) 40 i
700) Jr B e e L === U e peaxuun,
500 : 60 i e E
sl ol o 50 e e
00 ™ u . P L et
300 209
200 200
100 100
S0, S50, 5670, 5000, SWi0._ 5105150 G170, 5100, G210 630 5360 00 ) 000 £ To00
Freauency (H:) roquency (W)
0acko7-HY site
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HF_ANT_00075962 VERTICAL
£ RBW:1000,000KHz VBW:3000.000KHz SWTAUto  RBW:1000,000KHz VBW:3000.000KHz SWTAUto
Peak
) @ouvim) Date: 20220513
1300
1200
109
1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH48 5240MHz - L

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220513

PERK_BE[74

et I’MMM

180 5210, 5230 5250 5270, 5290, 6310, 5330, 6350, 6370. 5390. 410, 5430. 5460
Frequency (HH2)

)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Left blank

Avg.

1 (@BuVim) Date: 20220513

AVG_BE 54
500 A
400)

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370, 5390. 5410. 5430. 5460
y (MH2)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D27 of D50



ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - L

0+1 Horizontal Fundamental
sod
p” fﬂ/\m
700 qoof UT M T LW [ 1 PEAK(UHI)
o9 s M’M‘M a0 . —
P e T e i Sy :::Wwvwwwwww‘“‘m ot
s
e oo AT AN e AN
Peak
s0q
1w0q
%09 VY
s
oo O O A ]
s
Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - R

0+1 Horizontal Fundamental

1 (@BuVim) Date: 2022.05.04

wg (Y

800 PEAK_BE[74
09

s00 Wl

YTV iy
" ¥ ttlopion]
100 i

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 5370, 5300. 5410, 5430. 5460
Frequency (Hz)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

Peak Left blank

1 (@BuVim) Date: 202205.04

=\
1

~ VG BE 54|

500 N

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430. 5460
y (M2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - L

0+1 Vertical

Fundamental

A (@BuVim)

Date: 2022.05.04

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

500
g tesiadtgiepesrlednty: NM
100
300
200
100
S0 S0 Saro. S0 Eio E0 ER0 S0 E0 S0 0 5
Freauency ()
ascroT Y
Conditon {PEAK_BE 74 3m HE_ANT 00075562 VERTICAL

Date: 2022.05.04

o AT 1 \ sescum)
y st B

+03CHO7-HY
+PEAK(UNII) 3m HE_ANT 00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KH2 SWT:AUto

3000, 5000. 5000, 7

4000,
Frequency (MHz)

A @BuVim)

Date: 202205.04

mn——_/_,/
400)

9 Vi
s

.

~

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

200
109
5030, 5050 5070, 5090, 510, 5130, 5150 5170 5190, 5210. 5230 5260
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2022.05.04

s Yo L

1000)

900)

809 PEAK_BE|74]
700

500)

P

e b

180 5210, 5230 5250, 5270, 5290, 5310, 6330, 5350, 5370. 5300, 5410 5430,
Frequency (Hz)
+03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

EC)

Left blank

Avg.

1 (@BuVim)

Date: 202205.04

- VG BE 54|

T80 5210 5230 5250, 5270, 5290, 5310, 56330, 5350, 5370, 5300. 5410 5430,
y (M2)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

EC)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

0+1

Horizontal

Fundamental

A (@BuVim) Date: 20220430

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

v [—
)
700 il v USSR e e Y b PeAKu)
o A A A
109 Y, re—
N o D IEEE s e e
oo v o oty oot oo s
Peak
-
]
900 q[\p
\,
w _
500 /
o T TG e e e T e

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220430

1000)
900)
809 PEAK_BE|74]
700
i iy

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430. 5460
Frequency (MHz)

)
+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

Left blank

Avg.

1 (@BuVim) Date: 20220430

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410. 5430. 5460
y (M2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

0+1

Vertical

Fundamental

Avg.

60.0] ,//

. FNWL

5030. 5050 5070, 5000. 5110. 5130 5150, 5170, 5190. 5210, 5230,
requency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5260

Left blank

s aBuvm) bate: 2072.0430 J aBvm) vate: 20720430
1200 1204
1200 1200
00 10 +
100 o 1004
a0 ¥ s0d
w00 s0d
700 T e L === = e ——peaku
o v M oy e
504 s0q) =
Tt j St |
gty ! Y WW
a0 Y ——
20 204
200 204
100 100
SE0 S0 S0 S0 G0, ST S0 S0 Swa G0 Sm0 S o0 o o o0 £ o 7
Frequency (1) [
oscHor Y oscHorHY
Conditon PEAK_BE 74 3m HE_ANT_00075562 VERTICAL Condition PEAK(UNI) 3m HF_ANT_00075962 VERTICAL
RBWAL006000KHz VB 3000.00KHz SWTAUto RBWA1000.000KHz VBIW:3000.000KHz SWTAUto
) aBuvm) oate: 20220430
1204
1200
10
100

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220430

PEAK_BE|74]
700

500 %ﬁ)ﬂm\.&m h i e

400) b

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430, 5460
Frequency (MHz)

)
+03CHO7-HY

ndition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 20220430

==

- \ VG BE 54|

300
200
109
T80 5210 5230 5250, 5270, 5290, 5310, 56330, 5350, 5370, 5300. 5410 5430, 0
y (M2)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - L

0+1

Horizontal

Fundamental

A (@Buvim)

Date: 2022-05.04

Avg.

+ RBW:1000.000KHz VBW10.010KHz SWT:Auto

e ovm) vate 20220504
1500 1500
1200 1200
10 0
100 A 1000
209 v \li\ Savat s0d
a00) s00)
700 Toof L 1 peaun
a0l e 0l _—
500 L 500 T rem— |
DO e L e m WWMW
v
300 300
200 200)
100 100
S0 G0, Saro. S0, G0 S0 Sie0 5. G0 S0 0 5280 o0 000, D 000 £ Gaoo. 7
Frequency 1) Froqvency )
sie soscro7HY sie aacHo7HY
Condtion {PEAK_BE_743m HE_ANT_00075562 HORIZONTAL Conition  PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
RBW:1000.000KvHz VBW:3000.000KrHz SWFAuto RB:100.000KH VBW:3000.000KHz SWTAuto
s By bate: 20220504
1300
1200
10
100
<00
NVVYYA
00 TAY
700
a0l
oot /ﬂ‘/f .
400 -
300
200
100
o sew. S0, Saro. S G S0 G0 S0 G0 S0 w0 5280
Trequency 1)
sie oscro7HY
condtton  AVG_BE 54 3 HE_ANT_00075562 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2022.05.04

soofy 1
800 PEAK_BE[74
700

b
500 wmwwwwwm

180 5210 5230 5260 5270, 5290, 5310, 5330, 53%0. 6370. 5300, 5410. 5430. 5460
Frequency (MHz)

)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTAUto

Left blank

Avg.

1 (@BuVim) Date: 202205.04

- V\NV\N\

— VG BE 54|

500 —

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 5350, 6370. 5300. 5410. 5430. 5460
requency (M)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D37 of D50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O0 Full CH42 5210MHz - L

0+1

Vertical

Fundamental

A (@BuVim) Date: 2022.05.04

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A uvm) Date: 20220504
1300 1300
1200 1200
1100 g
.
1000 i%s 1000
s00 NVAVATAVATAVAYAY 500
00 s00)
700 USSR e e Y b PeAKu)
by WM et " o e
500 s0q) yT—
b o s S
400 X m———
300 300
209 200
100 100
S0 S0 S0 5080 G0 G0 G0 G0 S0 G0 S0 %0 Iy 00 008 005 ED oy 7
Froquency (r) froquency ()
aacHor Y . 0ackoruy
Condition {PEAK_BE_74 m HF_ANT 00075562 VERTICAL Condit PEAK(UNI) 3m HF_ANT_00075962 VERTICAL
REW1000.000KHz VBW000.000KH: SWTAUto  RBW-1000.000KH: VBWS3000.000KH SWTAUo
) (Buvim) Date: 20220504
1300
1200
1100l
1000
900 A
AR,
00
700
609
[ — -
50.0 =
wn’,_,_//
300
200
109
T )
eauency ()
site aacHor Y
Condition AVG.BE_S4 3m HF_ANT_ 00075962 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - R

0+1

Vertical Fundamental

Peak

1 (@BuVim)

Date: 2022.05.04

wl AR

PEAK_BE|74]

M"W\ww

T80 5210 5230,

+03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5250, 5270, 5290 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (Hz)

Left blank

Avg.

1 (@BuVim)

Date: 202205.04

SV \/\fvwl

- VG BE 54|
—_

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 5350, 6370. 5300. 5410. 5430. 5460

site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

requency (M)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

0+1

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2022-05.04

ool FLANLAST 1L LA F e L e

PEAK(UNI|

6
509 PR ——
e 1 T
‘ww T b

200

209

100

00 oo oo B0 1000 om0  aom  fa0oo. 100

Frequency (i)

ste oacHor-HY

Conditor  PEAK(UNI) 3m HE_ANT_00075352 HORIZONTAL

Detect ‘peak

el (dBuVim)

Date: 20220504

700 T

[SE S SN S H N

2

3

PERK(UNT)

A6 &
3

4000,

$03CHO7-HY

5000,

000, 10000 12000,
Frequency (M)

*PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

+Peak

4000,

6000, 1o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

ANT

0+1

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report No. : FR1D2414B

Band 1 5150~5250MHz Harmonic @ 3m
802.11a CH44 5220MHz

s e W B

 PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Page Number



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

0+1

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2022.05.04

ool ——f e

PEAK(UNI)

A6 4

P S

B BT e e

e

0008000,

site
Condition
Detector

70000, 2000, Ta000.
Frequency (WHe)
:03CHO7-HY

 PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

5000, 8000

) (@Buvim)

Date: 2022.05.04

oo AR ——F

A

PEAK(UNE)

A6 54

gt
P e

T

ety

0008000, 10000,

site +03CHO7-HY

12000, 4000,
Frequency (MHz)

Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Detector

5000. 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

0+1

Horizontal

Vertical

Peak

Avg.

Date: 2022-05.04

| A AN s 1 S o e S (N

v
PRI

PEAK(UNI|

A6 54
3

2000, 14000, 16000 18000

*PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

el (dBuVim)

Date: 20220504

1300
1200
0|
1000
904
a0

700 T

600]
500)

P

400

300
200)
100]

[SE S SN S H N

e

ERK(UNT)

VG54
e
]

site

Condition
Detector

000 @00, 6000,

$03CHO7-HY

r +Peak

000, 10000 12000,
Frequency (M)

*PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

6000 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

0+1

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2022.05.04

700 FHEMALY

- HAR——F

R f

PEAK(UNE)

400l

500 e 1

7

VG 5
P

)

000 w000,

5000. 8000 10000,
Frequency (Hz)

site +03CHO7-HY
Condition + PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

Detector

12000, 14000

5000, 18000

) (@Buvim)

Date: 2022.05.04

7o WAL

AR

PEAK(UNE)
=

A=

VG5

I ———— WTM

000 4000 5000,

site +03CHO7-HY

Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Detector

8000 10000 12000 14000. 16000, 18
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

0+1

Horizontal

Vertical

Peak

Avg.

Date: 2022.05.04

AR F

PEAK(UNE)

VG

WMM%.W T it

e

5000. 8000 10000,
Frequency (MHz)

 PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

6000, 18000

Date: 2022.05.04

AR

PEAK(UNE)
=

)

e

300010000,
Frequency (MHz)

+PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

16000 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz

0+1

Horizontal

Vertical

Peak

Avg.

Date: 2022-05.04

|

MBS el O S S

PERK(UNT)

700f]
o i
,
- fEDven=I = v St
40.0) bt
"
,,,,,,,,

Date: 20220504

s00) i
ool

w&,uwl
N

400, 6000 8000, 10000, 12000.
Frequency (M)

$03CHO7-HY
*PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
+Peak

4000,

6000 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

0+1

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2022.05.04

700 FHEMALY

AR F R f

PEAK(UNE)

VG

000

e )

St

000 w000,

site +03CHO7-HY

5000. 8000 10000 12000,
Frequency (Hz)

Condition + PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

Detector

74000,

6000, 18000

) (@Buvim)

Date: 2022.05.04

0|
7o WAL ‘L_l HAAR=F A=

PEAK(UNE)
=

VG5

o

iy - P—

Detector

+03CHO7-HY
+PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

4000 G000, 8000 10000 12000  14000. 16000, 18
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1D2414B

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz

0+1

Horizontal

Vertical

Peak

Avg.

Date: 2022-05.04

T A i

p W g aal W—\WNM !

7

P

KON

G 5
pe——

4000, 5000. 000 10000,
o

+03CHOT-HY
*PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+Peak

16000, 16000

Date: 20220504

000 10000,

Frequency (M)
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Emission above 18GHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Duty

Antenna Band Cycle(®%)

T(us) 1/T(kHz) |VBW Setting

0+1 802.11a 99.29 - - 10Hz

0+1 5GHz 802.11ax HE20 Full RU 99.73 - - 10Hz

0+1 5GHz 802.11ax HE20 26 RU 99.04 - - 10Hz

0+1 5GHz 802.11ax HE40 Full RU 99.73 - - 10Hz

0+1 5GHz 802.11ax HE8O Full RU 99.73 - - 10Hz
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Appendix F.  Setup Photographs

<Conducted Emission>

Remote View
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Rear View
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<Radiated Emission>
X Plane
LF
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SHF

— THE END——
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